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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI33NA Date of Issue: May 04, 2008

1. TEST RESULT CERTIFICATION

Applicant: CHUNG NAM ELECTRONICS CO., LTD
12/F, Chung Nam Building, No. 1 Lockhart Road, Wanchai,
Hong Kong
Manufacturer: CHUNG NAM ELECTRONICS CO., LTD
12/F, Chung Nam Building, No. 1 Lockhart Road, Wanchai,
Hong Kong
Equipment Under Test: 802.11 b/g/n Mini-PCI Card
Trade Name: N/A
Model: WLC-133NA
Date of Test: April 02-May 04, 2008
APPLICABLE STANDARDS
STANDARD TEST RESULT
FCC 47 CFR Part 15 Subpart C No non-compliance noted

We hereby certify that:

The above equipment was tested by Compliance Certification Services (Shenzhen) Inc. The test
data, data evaluation, test procedures, and equipment configurations shown in this report were
made in accordance with the procedures given in ANSI C63.4: 2003 and the energy emitted by
the sample EUT tested as described in this report is in compliance with the requirements of FCC
Rules Part 15.207, 15.209, 15.247.

The test results of this report relate only to the tested sample EUT identified in this report.

Approved by: Reviewed by:
_ 2 T
% /(/4,/4— L )‘Dl ie‘ﬂ‘t \ja o
Clinton Kao Vincent Yao
Manager Assistant manager
Compliance Certification Service Inc. Compliance Certification Service Inc.
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Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

|

2. EUT DESCRIPTION

Product 802.11 b/g/n Mini-PCI Card
Trade Name N/A
Model Number WLC-133NA

Model Difference N/A

Power Supply Powered by Notebook

Frequency Range 2412 ~ 2462 MHz

IEEE 802.11b mode: 18.53 dBm

IEEE 802.11g mode: 15.29 dBm

IEEE 802.11n HT20 MHz mode: 18.30 dBm

IEEE 802.11n HT40 MHz mode: 15.48 dBm

IEEE 802.11b mode: DSSS (1, 2, 5.5 and 11 Mpbs)

IEEE 802.11g mode: OFDM (6, 9, 12, 18, 24, 36, 48 and 54Mpbs)

Transmit Power

Modulation IEEE 802.11n HT20 MHz mode: OFDM (6, 9, 12, 18, 24, 36, 48 and
Technique 54Mpbs)
IEEE 802.11n HT40 MHz mode: OFDM (6, 9, 12, 18, 24, 36, 48 and
54Mpbs)

IEEE 802.11b mode: 11 Channels

IEEE 802.11g mode: 11 Channels

IEEE 802.11n HT20 MHz mode: 11 Channels
IEEE 802.11n HT40 MHz mode: 7 Channels

Antenna Dipole antenna
Specification Gain: 1.80 dBi (Max)

Note: This submittal(s) (test report) is intended for FCC ID: Q72WLC133NA filing to
comply with Section 15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

Number of Channels
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI33NA Date of Issue: May 04, 2008

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4: 2003 and
FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

3.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application.

3.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the purpose
of the measurements.

According to its specifications, the EUT must comply with the requirements of the Section
15.207, 15.209 and 15.247 under the FCC Rules Part 15 Subpart C.

3.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4 Conducted emissions from the EUT measured
in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak and average

detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall rotate
360 degrees to determine the position of maximum emission level. EUT is set 3m away from the
receiving antenna, which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both horizontal
and vertical. In order to find out the maximum emissions, exploratory radiated emission

measurements were made according to the requirements in Section 13.1.4.1 of ANSI C63.4.
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Compliance Certification Services (Shenzhen) Inc.

Report No: SZ080402B10-RP FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

3.4 FCCPART 15.205 RESTRICTED BANDS OF OPERATIONS

any of the frequency bands listed below:

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in

MHz MHz MHz GHz
0.090 -0.110 1642 —16.423 399.9 -410 45-5.15
10.495 — 0.505 16.69475 — 16.69525 608 - 614 5.35-546
2.1735-2.1905 16.80425 — 16.80475 960 — 1240 7.25-17.75
4.125-4.128 25.5-25.67 1300 — 1427 8.025-8.5
2. 17725 -4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
2. 20725-4.20775 73 —-74.6 1645.5 — 1646.5 93-95
6.215-6.218 74.8 —75.2 1660 — 1710 10.6 — 12.7
6.26775 — 6.26825 108 —121.94 1718.8 —1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 -2300 14.47 - 14.5
8.291 — 8.294 149.9 — 150.05 2310 -2390 15.35-16.2
8.362 — 8.366 156.52475 — 2483.5 -2500 17.7-21.4
8.37625 — 8.38675 156.52525 2655 -2900 22.01 —23.12
8.41425 — 8.41475 156.7-156.9 3260 — 3267 23.6-24.0
12.29 - 12.293 162.0125 -167.17 3332 -3339 31.2-31.8
12.51975 — 12.52025 167.72 —173.2 3345.8 — 3358 36.43 - 36.5
12.57675 — 12.57725 240 — 285 3600 — 4400 (2)
13.36 — 13.41 322 -3354

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.

2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing within

these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies
equal to or less than 1000 MHz, compliance with the limits in Section 15.209 shall be
demonstrated using measurement instrumentation employing a CISPR quasi-peak detector.
Above 1000 MHz, compliance with the emission limits in Section 15.209 shall be
demonstrated based on the average value of the measured emissions. The provisions in
Section 15.35 apply to these measurements.

3.5 DESCRIPTION OF TEST MODES

The 3x3 configuration was used for all testing in this report.

The worst-case data rates are determined to be as follows for each mode based on
investigation by measuring the average power, peak power and PPSD across all data rates,
bandwidths, and modulations.

The worst-case data rates:

IEEE802.11b mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 1Mbps data rate were chosen for full testing.

IEEE802.11g mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel
High (2462MHz) with 6Mbps data rate were chosen for full testing.

IEEE 802.11n HT20 MHz mode: Channel Low (2412MHz), Channel Mid

Page 6



ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI133NA Date of Issue: May 04, 2008

(2437MHz) and Channel High (2462MHz) with 6.5Mbps data rate were chosen for full
testing.

IEEE 802.11n HT40 MHz mode: Channel Low (2422MHz), Channel Mid (2437MHz) and
Channel High (2452MHz) with 13.5Mbps data rate were chosen for full testing.

All emissions tests were made with the worst-case data rates.
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI33NA Date of Issue: May 04, 2008

4. INSTRUMENT CALIBRATION

The measuring equipment, which was utilized in performing the tests documented herein, has
been calibrated in accordance with the manufacturer’s recommendations for utilizing calibration
equipment, which is traceable to recognized national standards.
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI33NA Date of Issue: May 04, 2008

5. FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

No. 5, Jinao industrial park, No.35 Jukeng Road, Dashuikeng Village, Guanlan Town, Baoan
District, Shenzhen, China

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4:
2003 and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of Linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with pre-selectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring
Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS AND LISTING

Our laboratories are accredited and approved by the following accreditation body according to
ISO/IEC 17025.

Taiwan TAF
The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

USA FCC

Japan VCCI

Canada INDUSTRY CANADA
Taiwan BSMI

Copies of granted accreditation certificates are available for downloading from our web site,
http://www.ccsemc.com.tw

Page 9



Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI33NA

6. SETUP OF EQUIPMENT UNDER TEST

Date of Issue: May 04, 2008

6.1 SETUP CONFIGURATION OF EUT

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

6.2 SUPPORT EQUIPMENT

DI?;;"‘ Brand | Model FCC ID Series No. | Data Cable Power Cord
SOLEIL Shielded
Notebook Lenovo F260 DoC EB02929383 N/A 2 0m
Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the
emission during the test.

2. Grounding was established in accordance with the manufacturer’s requirements and

conditions for the intended use.
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI133NA Date of Issue: May 04, 2008

7. FCC PART 15.247 REQUIREMENTS
7.1 6dB BANDWIDTH

LIMIT

According to §15.247(a)(2), systems using digital modulation techniques may operate in the 902
-928 MHz, 2400 - 2483.5 MHz, and 5725 - 5850 MHz bands. The minimum 6dB bandwidth
shall be at least 500 kHz.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer Agilent E4446A US44300399 02/24/2009

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT —  Analyzer

TEST PROCEDURE

1. Place the EUT on the table and set it in the transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

3. Set the spectrum analyzer as RBW = 100kHz, VBW =RBW, Span = 20MHz, Sweep =
auto.

4. Mark the peak frequency and —6dB (upper and lower) frequency.

5. Repeat until all the rest channels are investigated.
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP

FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

TEST RESULTS

No non-compliance noted

Test Data
Antenna: DCAQ

IEEE 802.11b mode

Channel Frequency Bandwidth Limit Margin
(MHz) (kHz) (kHz) (kHz)
Low 2412 12100 PASS
Mid 2437 12070 >500 PASS
High 2462 12070 PASS
IEEE 802.11g mode
Frequency Bandwidth Limit Margin
Ehanne (MHz) (kHz) (kHz) (kHz)
Low 2412 16400 PASS
Mid 2437 16400 >500 PASS
High 2462 16400 PASS
IEEE 802.11n HT20 MHz mode
Frequency Bandwidth Limit Margin
Chahne (MHz) (kHz) (kHz) (kHz)
Low 2412 17630 PASS
Mid 2437 17630 >500 PASS
High 2462 17630 PASS
IEEE 802.11n HT40 MHz mode
Frequency Bandwidth Limit Margin
Chatnel (MHz) (kHz) (kHz) (kHz)
Low 2422 36470 PASS
Mid 2437 36470 >500 PASS
High 2452 36470 PASS
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP

FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

Antenna: DCA1

IEEE 802.11b mode

Channel Frequency Bandwidth Limit Margin
(MHz) (kHz) (kHz) (kHz)
Low 2412 12100 PASS
Mid 2437 12100 >500 PASS
High 2462 12070 PASS
IEEE 802.11g mode
Frequency Bandwidth Limit Margin
Ehanne (MHz) (kHz) (kHz) (kHz)
Low 2412 16400 PASS
Mid 2437 16400 >500 PASS
High 2462 16400 PASS
IEEE 802.11n HT20 MHz mode
Frequency Bandwidth Limit Margin
Chahne (MHz) (kHz) (kHz) (kHz)
Low 2412 17630 PASS
Mid 2437 17600 >500 PASS
High 2462 17600 PASS
IEEE 802.11n HT40 MHz mode
Frequency Bandwidth Limit Margin
Chatnel (MHz) (kHz) (kHz) (kHz)
Low 2422 36470 PASS
Mid 2437 36470 >500 PASS
High 2452 36470 PASS
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP

FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

Antenna: DCA2

IEEE 802.11b mode

Channel Frequency Bandwidth Limit Margin
(MHz) (kHz) (kHz) (kHz)
Low 2412 12100 PASS
Mid 2437 12100 >500 PASS
High 2462 12100 PASS
IEEE 802.11g mode
Frequency Bandwidth Limit Margin
Ehanne (MHz) (kHz) (kHz) (kHz)
Low 2412 16530 PASS
Mid 2437 16400 >500 PASS
High 2462 16400 PASS
IEEE 802.11n HT20 MHz mode
Frequency Bandwidth Limit Margin
Chahne (MHz) (kHz) (kHz) (kHz)
Low 2412 17630 PASS
Mid 2437 17670 >500 PASS
High 2462 17630 PASS
IEEE 802.11n HT40 MHz mode
Frequency Bandwidth Limit Margin
Chatnel (MHz) (kHz) (kHz) (kHz)
Low 2422 36470 PASS
Mid 2437 36470 >500 PASS
High 2452 36530 PASS
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

Test Plot

Antenna:DCAOQ
TIEEE 802.11b mode

6dB Bandwidth (CH Low)
¥ Agilent 11:23:14 Apr 18, 2008 R T
a Mkrl 12,18 MHz
Ref 18 dBm #Atten 30 dB -B.65 dB
#Peak
Log
18
U'H:St i) I Ny Y I

g | | M
oy "

dBm
LAy

M1 52
53 FC

£
FTun
Swp

Center 2,412 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

6dB Bandwidth (CH Mid)

¥ Agilent 11:25:34 Apr 18, 2008 R T
a Mkrl 12,67 MHz

Ref 16 dBm #Atten 30 4B B.28 dB
#Peak

Log
19 iR

Offst A & 7

1.2

dB n/'wju V L%\

o N

dBm
LaAw

,,_
|

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

6dB Bandwidth (CH High)
¥ Agilent 11:28:53 Apr 18, 2008 R T
a Mkrl 12.87 MHz
Ref 18 dBm #Atten 30 dB .29 dB
#Peak
Log
1@
Dffst A &

o | AN
o | ‘N

dBm
LAy

M1 52
53 FC

£
FTun
Swp

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

IEEE 802.11¢ mode

6dB Bandwidth (CH Low)

- Agilent 11:35:24 Apr 18, 2008 R T

a Mkrl 16.49 MHz
Ref 18 dBm #Atten 30 4B .39 dB
#Peak
Log
18

Offst 1R 1La il f fl, ul'l |nlvu J'll_w il il n 4
o LT ) Y TR DA ARG LT i 1T
i

D6 L’ Yy

Center 2.4172 88 GHz Span 28 MHz
#Res BH 108 kHz «UBH 198 kHz Sweep 2.44 ms (BAL pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

6dB Bandwidth (CH Mid)

¥ Agilent 11:36:49 PApr 18, 2003 R T

a Mkrl 16.46 MHz
Ref 16 dBm #Atten 30 4B B.83 dB
#Peak
Log
18

i
-+
—+
(i)
j=rd
™
A
=
==
[=
—
i
=1
-
=3
™

A an,,wﬁv'v Cikaaan ol At ST I L wuﬁwwn,. e,

1=

-

()

=
%LL__“}

b,

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)

6dB Bandwidth (CH High)

¥ Agilent 11:38:24 Apr 18, 2008 R T

a Mkrl 16.48 MHz
Ref 18 dBm #Atten 30 dB .34 dB
#Peak
Log
1@

U'H:St jf ann\.M—'u"\-'ﬁ'u LT 1 wwhuv- -\r'n' T * oy \.rnr-vwv’ Ligwym oy
L)

o Y,

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT20 MHz mode

6dB Bandwidth (CH Low)
W Agilent 11:49:53 Apr 18, 2008 R T

a Mikrl 17.63 MHz

Ref 18 dBm #Atten 30 dB -1.62 dB
#Peak

Log
1@

ijBf”; : };WMMWWW el b flr gl s, 2
1.2
dB

-18.8
dBm

LAy

M1 52
53 FC

£
FTun
Swp

Center 2,412 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

6dB Bandwidth (CH Mid)

¥ Agilent 11:42:26 Apr 18, 2008 R T
a Mkrl 17.63 MHz

Ref 16 dBm #Atten 30 4B -B.63 dB
#Peak

Log
18

gaft ﬁfmﬁjfLMMWﬂMAyJLWWMLWAmﬂMwmJwaqHHnﬂJwaJwaMﬂmﬁﬂanwm .
5 i
1.2

dB n[

o ")

-4.7
dBm

LaAw

;,_,_Abl-‘

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)
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Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

6dB Bandwidth (CH High)
¥ Agilent 11:44:87 Apr 18, 2008 R T

a Mkrl 17.63 MHz
Ref 18 dBm #Atten 30 dB -1.28 dB
#Peak
Log
1@

L]

1.2

1
dB 1
o b N
-3.8
dBm

LAy

M1 52
53 FC

£
FTun
Swp

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

IEEE 802.11n HT40 MHz mode

6dB Bandwidth (CH Low)

¥ Agilent 11:48:11 Apr 18, 2008 R T

a Mkrl 36.47 MHz
Ref 18 dBm #Atten 30 dB -3.681 dB
#Peak
Log
1@

2 I 0 O 1 0 ) PP 113 oo L9 o o

Center 2.422 88 GHz Span 48 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 4,84 ms (B@1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

6dB Bandwidth (CH Mid)
% Agilent 11:49:39 Apr 18, 2008 R T
a Mkrl 36.47 MHz

Ref 16 dBm #fAtten 30 4B -8.94 dB
#Peak

Log
14
dB/

P 9% o e o TR .1 o o o e

dB [ Il ]

02/ ” k

dBm K
LAy

M1 52
33 FC

£0f):
FTun
Swp

Center 2,437 B8 GHz Span 48 MHz
#Res BH 168 kHz #\JBH 186 kHz Sveep 4.84 ms (681 pts)

6dB Bandwidth (CH High)

¥ Agilent 11:51:86 Apr 18, 2008 R T
a Mkrl 36.47 MHz

Ref 18 dBm #Atten 30 dB -B.97 dB
#Peak

Log
10
B/

s O ) e L T
dB I \J! T
O sl |
dBm £
LAy

M1 52
53 FC

£
FTun
Swp

Center 2.452 88 GHz Span 48 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 4,84 ms (B@1 pts)

Page 20
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Antenna :DCA1
TIEEE 802.11b mode

6dB Bandwidth (CH Low)

¥ Agilent 11:56:36 Apr 18, 2008 R T
a Mkrl 12.18 MHz

Ref 18 dBm #Atten 30 dB -B.52 dB
#Peak

Log
1@ iR

4B/ I e A

?g“ J”‘”‘“’M ] N v ﬁw“m
dB oY

o, | ™

dBm
LAy

IS
=33

M1 52
53 FC

£
FTun
Swp

Center 2,412 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

6dB Bandwidth (CH Mid)

% Agilent 11:59:99 Apr 18, 2008 R T
a Mkrl 1218 MHz

Ref 16 dBm #Atten 30 4B -6.97 dB
#Peak

Log
}jg , ﬁj f"ﬂ ﬁww\ TN m\
0ff f & —f
g [ A7 T
]

o N
dBm
LaAw

s

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)
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6dB Bandwidth (CH High)

¥ Agilent 12:00:48 Apr 18, 2008 R T
a Mkrl 12.87 MHz

Ref 18 dBm #Atten 30 dB .67 dB
#Peak

Log

18 iR

dB/ s JMJ"LWM\ WJ\WJ\M\
0ff N "
o I W L‘“"L;\

dB

v Ny

dBm
LAy

e

M1 52
53 FC

£
FTun
Swp

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

IEEE 802.11¢ mode

6dB Bandwidth (CH Low)

- Agilent 12:02:55 Apr 18, 2008 R T

a Mkrl 16.49 MHz
Ref 18 dBm #Atten 30 4B .21 dB
#Peak
Log
18

=
=
jay
u
i
.
kel
=
k
=
=
E
[
E
=
E-

fl fi
e ks e Rk

. fi o1
il T o Cal T vwv-\,-%

0 s Lt b

o
s
]

Center 2.4172 88 GHz Span 28 MHz
#Res BH 108 kHz «UBH 198 kHz Sweep 2.44 ms (BAL pts)
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6dB Bandwidth (CH Mid)

¥ Agilent 12:04:39 Apr 18, 2008 R T
a Mkrl 16.48 MHz

Ref 16 dBm #Atten 30 4B B.47 dB
#Peak

Log
18

Offst 1R|M il il ! i Do, Iy lan\n.A L l\.IMJnlvl\. i il

PN Y T S 4 T

O bt M

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)

6dB Bandwidth (CH High)

¥ Agilent 12:05:55 Apr 18, 2008 R T

a Mkrl 16.48 MHz
Ref 18 dBm #Atten 30 dB .42 dB
#Peak
Log
1@

Offst tRlpn 0| Poedoines o Lot oo sl f) L1
Tl ki r T nr \NUM

o S,

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)
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IEEE 802.11n HT20 MHz mode

6dB Bandwidth (CH Low)
¥ Agilent 12:08:32 Apr 18, 2008 R T
a Mkrl 17.63 MHz
Ref 18 dBm #Atten 30 dB -0.61 dB
#Peak
Log
1@
SEF/ ﬁwwwww Mwmw 1
st Ui
1.2 j
dB

o N

-35
dBm

LAy

M1 52
53 FC

£
FTun
Swp

Center 2,412 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

6dB Bandwidth (CH Mid)

¥ Agilent 12:10:50 Apr 18, 2008 R T
a Mkrl 17.68 MHz

Ref 16 dBm #Atten 30 4B B.48 dB
#Peak

Log
18

B/ | 2R U fedasflan sl Lt

1
Offat 7’“’“ : 2
1.2 L
dB
o N
9.2
dBm

LaAw

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)
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6dB Bandwidth (CH High)

¥ Agilent 12:12:59 Apr 18, 2008 R T
a Mkrl 17.68 MHz

Ref 18 dBm #Atten 30 dB .49 dB
#Peak

Log
1@

SEF/t p T T L Y v Ve NLavie A wvon 5
1.2 j ' L
dB

J'J'J

D

-3.1
dBm

LAy

M1 52
53 FC

£
FTun
Swp

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

IEEE 802.11n HT40 MHz mode

6dB Bandwidth (CH Low)

¥ Agilent 12:16:30 Apr 18, 2008 R T

a Mkrl 36.47 MHz
Ref 18 dBm #Atten 30 dB -3.96 dB
#Peak
Log
1@

A 1 2 A 1

B 9w v g O . T o T
dB J Il

3
%/ | \

dBm |

Center 2.422 88 GHz Span 48 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 4,84 ms (B@1 pts)
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6dB Bandwidth (CH Mid)
¥ Agilent 12:13:36 Apr 18, 26008 R T

a Mkrl 3647 MHz
Ref 16 dBm #fAtten 30 4B -8.74 dB
#Peak
Log
14
dB/

S 071 e o o PR .17 vt 3 o e

dB

[, T
: /F ] ]\K
-14.49

dBm [ K
LAy

M1 52
33 FC

£0f):
FTun
Swp

Center 2,437 B8 GHz Span 48 MHz
#Res BH 168 kHz #\JBH 186 kHz Sveep 4.84 ms (681 pts)

6dB Bandwidth (CH High)

¥ Agilent 12:20:56 Apr 18, 2008 R T

a Mkrl 36.47 MHz
Ref 18 dBm #Atten 30 dB -B.97 dB
#Peak
Log
1@
dB/

Sl L 3 e v e QEP e nw  T

dB

i
O, |/ ” \

dBm | £
LAy

M1 52
53 FC

£
FTun
Swp

Center 2.452 88 GHz Span 48 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 4,84 ms (B@1 pts)
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Antenna:DCA?2
TIEEE 802.11b mode

6dB Bandwidth (CH Low)

¥ Agilent 14:05:88 Apr 18, 2008 R T
a Mkrl 12.18 MHz

Ref 18 dBm #Atten 30 dB -B.72 dB
#Peak |

Log 1R koo L W A )
18 ) I A il 7 i

B/ Vi W \ /T

1.2 ﬂjbj : " -
dB

D V\q
-2.6

dBm
LAy

M1 52
53 FC

£
FTun
Swp

Center 2,412 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

6dB Bandwidth (CH Mid)

% Agilent 12:25:57 Apr 18, 2008 R T
a Mkrl 1218 MHz

Ref 16 dBm #Atten 30 4B -6.92 dB
#Peak ‘

Log iR oala A A A (B AR gl 1|

14 o 13 R r—
IR FIE
1.2 ﬁJVj Ukﬂ
dB

o, i
dBm
LaAw

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)
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6dB Bandwidth (CH High)

¥ Agilent 12:27:29 Apr 18, 2008 R T
a Mkrl 12.18 MHz

Ref 18 dBm #Atten 30 dB -1.61 dB
#Peak |

Log R oale A A A A s

18 [+ ] T
ngF/;t JMJ»J W/ \w l{\\n\{\w
1.2 V\f’

dB

[l Vk/\
-2.3

dBm
LAy

=
=

M1 52
53 FC

£
FTun
Swp

Center 2,462 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

IEEE 802.11¢ mode

6dB Bandwidth (CH Low)

- Agilent 12:29:08 Apr 18, 2008 R T

a Mkrl 16.53 MHz
Ref 18 dBm #Atten 30 4B -3.64 dB
#Peak
Log
18

SEF/ %MMWMN/\HWI\ MWMMWL
5t i
|

o e

dBm
LgAw

Ml 52
53 FC

£
FTun
Swp

Center 2.4172 88 GHz Span 28 MHz
#Res BH 108 kHz «UBH 198 kHz Sweep 2.44 ms (BAL pts)
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6dB Bandwidth (CH Mid)

¥ Agilent 12:30:25 Apr 18, 2008 R T
a Mkrl 16.48 MHz

Ref 16 dBm #Atten 30 4B B.49 dB
#Peak

Log
18
dB/
Offst

1.2

B . \‘\
o U\W
-3.3

dBm
LaAw

i

‘—{__‘;

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)

6dB Bandwidth (CH High)

¥ Agilent 12:31:48 Apr 18, 2008 R T
a Mkrl 16.48 MHz

Ref 18 dBm #Atten 30 dB .24 dB
#Peak

Lo
1o
dB/ L fidpeSomfirsiondmdian o Sagbmsficturilbomd il g

Offst F -

1.2 JJ L\
dB

] ﬂJMU uh“xwl

-3.0
dBm

LAy

M1 52
53 FC

£
FTun
Swp

Start 2.452 @@ GHz Stop 2.472 99 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)
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IEEE 802.11n HT20 MHz mode

6dB Bandwidth (CH Low)
W Agilent 14:08:35 Apr 18, 2008 R T

a Mikrl 17.63 MHz

Ref 18 dBm #Atten 30 dB -B.86 dB
#Peak

Log

zg/ 3;“ﬁJJL“mﬁJ1MfﬂJL“ﬂﬂdLWwﬁJbumﬂdLaﬂmh [TV YIRUPRVI PN TN (P

Offst

1.2 JJJ
dB

D

-5.7
dBm

LAy

S'J_rd__ﬂ [

M1 52
53 FC

£
FTun
Swp

Center 2,412 88 GHz Span 28 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 2.44 ms (6@1 pts)

6dB Bandwidth (CH Mid)

¥ Agilent 14:10:11 Apr 18, 2008 R T
a Mkrl 17.67 MHz

Ref 16 dBm #Atten 30 4B B.52 dB
#Peak

Log

S IR [P VW O, YV o s vy o e
r v

Offst

1.2 JJJ
dB

1]

-5h
dBm

LaAw

5
;4(_

M1 52
33 FC

£
FTun
Svp

Center 2.437 B8 GHz Span 28 MHz
#Res BH 100 kHz #\VEH 186 kHz Sweep 2.44 ms (6A1 pts)
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6dB Bandwidth (CH High)
W Agilent 14:12:00 Apr 18, 2008

Ref 18 dBm

#Atten 30 dB

a Mikrl 17.63 MHz
-0.80 dB

#Peak
Log

1 @ _jéfm NM

T T

dB/ i

Y

Offst
1.2 »/J’
dB

N,

]
-5.8

dBm
LAy

M1 52

53 FC

£
FTun

Swp

Center 2,462 88 GHz
#Res BW 168 kHz

#YBW 188 kHz

IEEE 802.11n HT40 MHz mode

6dB Bandwidth (CH Low)
% Agilent 14:15:26 Apr 18, 2088

Ref 18 dBm

#Atten 30 dB

Span 28 MHz
Sweep 2.44 ms (6@1 pts)

a Mkrl 36.47 MHz
-0.18 dB

#Peak
Log

10
dB/ 1R

bbb lbodb sl figilinedbonlia

T L A O

\

N

Center 2,422 88 GHz
#Res BW 168 kHz

#YBW 188 kHz
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6dB Bandwidth (CH Mid)
¥ Agilent 14:16:59 Apr 18, 26003 R T

a Mkrl 3647 MHz
Ref 16 dBm #fAtten 30 4B -8.71 dB
#Peak
Log
14

i ] WWW&MW\J meﬁw@w%
1.2

dB

%o ' “\

dBm
LAy

M1 52
33 FC

£0f):
FTun
Swp

Center 2,437 B8 GHz Span 48 MHz
#Res BH 168 kHz #\JBH 186 kHz Sveep 4.84 ms (681 pts)

6dB Bandwidth (CH High)

¥ Agilent 14:18:55 Apr 18, 2008 R T
a Mkrl 36.53 MHz

Ref 18 dBm #Atten 30 dB M.95 dB
#Peak

Log
1@

o T WWWMWU MMMWWWT
1.2
dB
%o R

dBm
LAy

M1 52
53 FC

£
FTun
Swp

Center 2.452 88 GHz Span 48 MHz
#Res BH 100 kHz #UBH 180 kHz Sweep 4,84 ms (B@1 pts)
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7.2 PEAK POWER

LIMIT
The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt.

2. Except as shown in paragraphs (b)(3) (i), (i1) and (iii) of this section, if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer Agilent E4446A US44300399 02/24/2009

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configurations

Spectrum
EUT —» Analyzer

TEST PROCEDURE

1  Set span to encompass the entire emission bandwidth (EBW) of the signal.

2 Set RBW =1 MHz.

3  Set VBW >3 MHz.

4  Use sample detector mode if bin width (i.e., span/number of points in spectrum display) <
0.5 RBW. Otherwise use peak detector mode.

5 Use a video trigger with the trigger level set to enable triggering only on full power pulses.
Transmitter must operate at full control power for entire sweep of every sweep. If the
device transmits continuously, with no off intervals or reduced power intervals, the trigger
may be set to “free run”.

6  Trace average 100 traces in power averaging mode.

7  Compute power by integrating the spectrum across the 26 dB EBW of the signal. The
integration can be performed using the spectrum analyzer’ s band power measurement
function with band limits set equal to the EBW band edges or by summing power levels in
each 1 MHz band in linear power terms. The 1 MHz band power levels to be summed can
be obtained by averaging, in linear power terms, power levels in each frequency bin across
the 1 MHz.

Channel power.
Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10)+ 10" (Chain2 Power / 10)).
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TEST RESULTS
No non-compliance noted
Test Data
IEEE 802.11b mode
o Ot e |
(hain0| (hainl | (hain2
Low 412 11.15 1L.72 1581 1820 0.06000 PASS
Md 2437 1133 1208 1618 1853 00712 PASS
Hgh 242 1098 1173 1597 1826 0.0609% PASS
IEEE 802.11g mode
) ey o Fl
(hain(| (hainl | (hain2
Low | 2412 790 7R 1243 1475 002986 PASS
Md 2437 7.8 831 1273 1501 003168 PASS
Hgh 2462 810 838 B3 1529 003380 PASS
IEEE 802.11n HT20 MHz mode
i) ey o El
(hain(| (hainl | (hain2
Low 2412 1045 1140 1532 170 00584 PASS
Md 2437 109 1.4 1571 1803 006349 PASS
Hgh 2462 1087 | 1.8 l6(2 1830 006763 PASS
IEEE 802.11n HT40 MHz mode
e Bl i e B
(hain0| (hainl | (hain2
Low 242 826 912 1311 1548 003533 PASS
Md 2437 818 919 1308 1547 003520 PASS
Hgh 452 805 9.06 13.05 1539 003462 PASS
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Test Plot
Antenna:DAC0
IEEE 802.11b mode

Peak power (CH Low)
% Agilent 14:39:38 Ppr 18, 2008 R T

Ref 18 dBm #Atten 30 dB
#Peak

Lo g mﬂuﬂ'” e
18 WW WM .
dB/

Offst

1.2
dB

LAy

Hl 32
Center 2,412 00 GHz Span 20 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

11.15 dBm /16.0000 MHz -60.89 dBm/Hz

Peak power (CH Mid)
¥ Agilent 14:41:40 Apr 18, 2008 R T

Ref 16 dBm #Atten 30 4B
#Peak

Lug """"”_"\'\"‘\uur"""l '\r.nr\ﬂ"""”'”_"'"—
16 | i W%M
B/ |

Offst

1.2
dB

LaAw

Wl 32
Center 2.437 0@ GHz Span 20 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

11.33 dBm /16.8000 MHz -60.71 dBm/Hz
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Peak power (CH High)
% Agilent 14:47:63 Apr 18, 2008 R T

Ref 18 dBm #Atten 38 dB

#Peak

Log e

19 e I
dB/ i
Offst

1.2
dB

LAy

Hl 32
Center 2,462 B0 GHz Span 20 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

10.98 dBm /16.0000 MHz -61.86 dBm/Hz

IEEE 802.11¢ mode

Peak power (CH Low)
3 Agilent 14:49:19 Apr 18, 2088 R T

Ref 18 dBm #Atten 30 dB
#Peak

i A P T, R

dB/ . | | [ I L My
Offst
12 1
db

LAy

Hl 32
Center 2,412 00 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

7.90 dBm /20.0000 MHz -65.11 dBm/Hz
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Peak power (CH Mid)
¥ Agilent 14:49:57 Apr 18, 2003 R T
Ref 1@ dBm #Atten 30 dB
#Psak
Log
10 PR ik WWWWWW i P
4B/ R [ | %
Offst
1.2 | t
dB '|““|ﬂ : f
T
LaAw
Hl 32
Center 2.437 0@ GHz Span 25 MHz
#Res BH 1 MHz #JBH 3 MHz Sweep 1 ms (6L pts)
Channel Power Power Spectral Density
7.89 dBm /20.0000 MHz -65.12 dBm/Hz
Peak power (CH High)
¥ Agilent 14:53:58 Apr 18, 2008 R T
Fef 18 dBEm #Atten 30 dB
#Peak | |
Log
14 MWW i W'ﬂm
dB/ . Ff | i ”‘w .
Offst
1.2 :
dB
UL il
T T
LAy
Hl %2
Center 2,462 B0 GHz Span 25 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (6B pts)
Channel Power Power Spectral Density
8.10 dBm /20.0000 MHz -64.91 dBm/Hz
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IEEE 802.11n HT20 MHz mode

Peak power (CH Low)
¥ Agilent 15:32:84 Apr 18, 2008 R T
Ref 1@ dBEm #Atten 30 4B
#Peak |
Ty N A L0 G
dB/ | Ml
Dffst
1.2
dB Wlﬂ
LAy
HL 52
Center 2,412 00 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (BAL pts)
Channel Power Power Spectral Density
10.45 dBm /20.0000 MHz -b2.56 dBm/Hz
Peak power (CH Mid)
¥ Agilent 15:33:39 Apr 18, 2003 R T
Fef 18 dBm #Atten 38 4B
#Peak
LDg I Il L [l n 0 [T f]
T MV"W‘!{T Hﬂ“i"ﬁ”“wl‘ Rk *‘W*" fr Ty VW{V‘WW L
4B/ ¥ WL
Offst !
1.2
dB
T |'|I |I|| T
LaAw
Wl 32
Center 2.437 0@ GHz Span 25 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)
Channel Power Power Spectral Density
18.79 dBm /20.0000 MHz -62.22 dBm/Hz
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Peak power (CH High)

¥ Agilent 15:34:88 Apr 18, 2008 R T
Fef 18 dBEm #Atten 30 dB
#Peak 1 ) h%

L 1l b 1o L |

Ty WW“*VJWW\H B A W
dB/ %l
Offst
1.2 |||
d& '[|I|I || I
LAy
Hl %2
Center 2,462 B0 GHz Span 25 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (6B pts)

Channel Power Power Spectral Density

10.87 dBm /20.0000 MHz -62.14 dBm/Hz

IEEE 802.11n HT40 MHz mode

Peak power (CH Low)
% Agilent 15:35:44 Apr 18, 2088 R T

Ref 18 dBm #Atten 30 dB
#Peak

Log

) A A T IO

Offst
1.2
dB

LAy
HL 52
Center 2,422 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (BAL pts)
Channel Power Power Spectral Density
8.26 dBm /40.0000 MHz -b7.76 dBm/Hz
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Peak power (CH Mid)
- Agilent 15:36:38 Apr 18, 2003

Ref 18 dEm

#Atten 30 B

#Peak

Log
18

e

i

T

dB/

WWMH&MW

T

N

Offst

1.2
dB

LaAw

WL 52

Center 2,437 B8 GHz
#Res BH 1 MHz

Channel Power

8.18 dBm

Peak power (CH High)
% Agilent 15:37:68 Apr 18, 2008

Ref 18 dBm

/40.8000 MHz

Span 50 MHz

#\BH 3 MHz Sweep 1 ms (681 pts)

Power Spectral Density

-67.84 dBm/Hz

#Atten 30 dB

#Peak

Log
1@

Ll e

o

dB/ W -

ik

Date of Issue: May 04, 2008

va\dPFﬁM#
- by

Offst

1.2
dB

KL |

LAy

M1 52

Center 2,452 88 GHz
#Res BW 1 MHz

Channel Power

8.05 dBm /40.0000 MHz

Span 58 MHz

#UBH 3 MHz Sweep 1 ms (BAL pts)

Power Spectral Density

-67.97 dBm/Hz
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Antenna: DCA1
TIEEE 802.11b mode

Peak power (CH Low)
- Agilent 15:39:48 Apr 18, 2608 R T

Ref 18 dBm #Atten 30 4B
#Peak

Log

10 e
dB/
Dffst

1.2
dB

I pp—

LgAw

Hl 32
Center 2,412 00 GHz Span 280 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1 ms (601 pts)

Channel Power Power Spectral Density

11.72 dBm /16.0000 MHz -60.32 dBm/Hz

Peak power (CH Mid)
# Agilent 15:48:11 Rpr 18, 26003 R T

Ref 16 dBm #Atten 30 dB
#Peak

] i :
& |
Offst

1.2
dB

LaAw

Wl 32
Center 2.437 B8 GHz Span 20 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

12.88 dBm /16.0000 MHz -59.96 dBm/Hz
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Peak power (CH High)
% Agilent 15:46:49 Apr 18, 2008 R T

Ref 18 dBm #Atten 38 dB

#Peak

09 1 | SR

18 [
dB/
Dffst

1.2
dB

LAy

Hl 32
Center 2,462 B0 GHz Span 20 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

11.73 dBm /16.0000 MHz -60.31 dBm/Hz

IEEE 802.11¢ mode

Peak power (CH Low)
% Agilent 15:42:29 Apr 18, 2088 R T

Ref 18 dBm #Atten 30 dB
#Peak |

i O e T . T
B/ Lagm T | Y

Offst
1.2 [
dB
il
I

LAy

Hl 32
Center 2,412 00 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

7.92 dBm /20.0000 MHz -65.89 dBm/Hz
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Peak power (CH Mid)
¥ Agilent 15:43:95 Apr 18, 2008 R T

Ref 16 dBm #Atten 30 4B
#Peak

) R L i e s ™

1 | | [ 1 |
dB/ I
Offst
1.2
dB

LaAw

Wl 32
Center 2.437 0@ GHz Span 25 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

8.31 dBm /20.8000 MHz -64.70 dBm/Hz

Peak power (CH High)
% Agilent 15:43:35 Apr 18, 2008 R T

Ref 18 dBm #Atten 30 dB
#Peak

Ty L B Ll A s, Sk

a/ i ) LlM" L
1.2St |'J.H iﬂ
db

LAy

Hl 32
Center 2,462 B0 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

8.58 dBm /20.0000 MHz -64.43 dBm/Hz
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IEEE 802.11n HT20 MHz mode

Peak power (CH Low)
¥ Agilent 15:46:88 Apr 18, 2008

Ref 18 dBm #Atten 38 dB

#Peak

! i o | |
Ty i | A A G

B/ !

Offst
1.2

dB

”P|FHI I

KLU

LAy

M1 52

Center 2,412 88 GHz

#Res BH 1 MHz #YBW 3 MHz

Channel Power

11.48 dBm /20.0000 MHz

Peak power (CH Mid)
W Agilent 15:46:38 Apr 18, 2003

Ref 18 dEm #Atten 30 dBE

Span 25 MHz
Sweep 1 ms (681 pts)

Power Spectral Density

-61.61 dBm/Hz

#Peak

Lo lin

WWET Trr”'r“ '

NI
AT

A

Gk

L I
10@9 nf'f'l{v 'F’

dB/ O

Offst

1.2
dB

'MHHI1'

TR

LaAw

WL 52

Center 2,437 B8 GHz

#hes BH 1 MHz #YBW 3 MHz

Channel Power

11.54 dBm /20.8000 MHz

Span 25 MHz
Sweep 1 ms (681 pts)

Power Spectral Density
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Peak power (CH High)
¥ Agilent 15:47:12 Apr 18, 2008 R T
Ref 1@ dBEm #Atten 30 4B
#Peak
Log it i w'u'lr Py 11?]1"’"]" ‘Tf
16 M 1 h | M\“‘T-
dB/ | .
Dffst
1.2
dB
T
LAy
HL 52
Center 2,462 B0 GHz Span 25 MHz
#Res BH 1 MHz #WBH 3 MHz Sweep 1 ms (BAL pts)
Channel Power Power Spectral Density
11.88 dBm /20.000@ MHz -61.13 dBm/Hz

IEEE 802.11n HT40 MHz mode

Peak power (CH Low)
% Agilent 15:49:21 Apr 18, 2088 R T

Ref 18 dBm #Atten 38 dB

#Peak

L
T [T FRVR - W el

46/ / S I ) R B I i

Offst

dB

1.2 H H

LAy

M1 52

Center 2,422 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

8.12 dBm /40.0000 MHz -66.99 dBm/Hz

Page 45



ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

Peak power (CH Mid)
% Agilent 15:49:54 Apr 18, 2008 R T

Ref 16 dBm #Atten 30 4B
#Peak

L

TS Attt T e o ey
dB/ i ! Yy
Offst
1.2
dB

LaAw

Wl 32
Center 2.437 0@ GHz Span 50 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

9.19 dBm /40.8000 MHz -66.83 dBm/Hz

Peak power (CH High)
% Agilent 15:56:29 Apr 18, 2008 R T

Ref 18 dBm #Atten 30 dB
#Peak

e JMWWWWI byl g ,w%ww[ i,
dB/ |
Offst
1.2
dB

LAy

Hl 32
Center 2,452 00 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

9.06 dBm /40.0000 MHz -66.96 dBm/Hz
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Antenna: DCA2
IEEE 802.11b mode

Peak power (CH Low)
% Agilent 16:08:85 Ppr 18, 2008 RL

Ref 18 dBm #Atten 38 dB

#Peak me pFraga e ]

Log W —_W‘f\v—!lgrh

16 — o
dB/
0ffst

1.2
dB

LAy

Hl 32
Center 2,412 00 GHz Span 20 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

15.81 dBm /16.0000 MHz -56.23 dBm/Hz

Peak power (CH Mid)
W Agilent 16:00:36 Apr 18, 2003 R T

Rsf ]I.<@ dBm #Atten 30 B

#r'ea WWW

Log w7 “'._ﬁ”u'—w Wnln”h G
18
dB/
Offst
1.2
dB

LaAw

Wl 32
Center 2.437 0@ GHz Span 20 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

16.18 dBm /16.8000 MHz -55.86 dBm/Hz
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Peak power (CH High)
% Agilent 16:01:68 Apr 18, 2008 R T

Ref 18 dBm #Atten 30 dB

Esgak Mw—ﬁmﬂ—_w%nﬁw '—"v\m'—n—wumh
,,«-”""""'W ' T

T i

dB/

0ffst

1.2
dB

LAy

Hl 32
Center 2,462 B0 GHz Span 20 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

15.97 dBm /16.0000 MHz -56.87 dBm/Hz

IEEE 802.11¢ mode

Peak power (CH Low)
% Agilent 15:62:18 Apr 18, 2088 R T

Ref 18 dBm #Atten 30 dB
#Peak

Ty el i A A ?ﬂ\'l WL
10 i

dB/
Offst

1.2 I
dB il |||||I||

LAy

Hl 32
Center 2,412 00 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

12.43 dBm /20.0000 MHz -60.58 dBm/Hz
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Peak power (CH Mid)
¥ Agilent 16:03:13 Apr 18, 2008 R T

Ref 18 dEm #Atten 30 dBE

tE;ak e 'Ii"f J]‘ll.'f ?*Jﬂ"n"\w'“l‘ lLr,J wr‘"“ﬂ I#TA.P.Y anf'.‘ RN ‘I'nlh"l"h'f"‘l .
T o oy I

dB/ W [
Offst | '
1.2 | | U
dB | |

o

o
=
&

LaAw

Wl 32
Center 2.437 0@ GHz Span 25 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

12.73 dBm /20.8000 MHz -60.28 dBm/Hz

Peak power (CH High)
% Agilent 16:83:43 Apr 18, 2008 R T

Ref 18 dBm #Atten 38 dB

#Peak
M TRy bl LT ok
&%9 i ﬂ"fhﬁfrv i "Tﬂf*“ﬂ" b ‘!'ﬂﬁ" LR ",

Offst
1.2
dB

=

1l |III|I T [ ||| L

LAy

Hl 32
Center 2,462 B0 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

13.84 dBm /20.0000 MHz -59.97 dBm/Hz
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IEEE 802.11n HT20 MHz mode

Peak power (CH Low)
3 Agilent 16:04:52 Ppr 18, 2008 R T

Ref 18 dBm #Atten 38 dB

tsgak it ! Ww%hm WMW
T S ! !
dB/ I“. L]

Dffst
1.2 N | W

==

dB

LAy

Hl 32
Center 2,412 00 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

15.32 dBm /20.0000 MHz -57.63 dBm/Hz

Peak power (CH Mid)
W Agilent 16:05:33 Apr 18, 2003 R T

Ref 10 dBm #Atten 30 dB
wPeak b At

|— | ' T T T L T T
1o Jo [ L ™

dB/
Offst
1.2
dB

LaAw

Wl 32
Center 2.437 0@ GHz Span 25 MHz
#Res BH 1 MHz #\BH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

15.71 dBm /20.8000 MHz -57.30 dBm/Hz
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Peak power (CH High)
% Agilent 16:06:69 Apr 18, 2008 R T

Ref 18 dBm #Atten 38 dB

aPeak oy i .
o e
“#].IJIJ L.

B/ '
0fat i
1.2 !

4B

LAy

Hl 32
Center 2,462 B0 GHz Span 25 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

16.82 dBm /20.0000 MHz -56.99 dBm/Hz

IEEE 802.11n HT40 MHz mode

Peak power (CH Low)
% Agilent 15:67:48 Apr 18, 2088 R T

Ref 18 dBm #Atten 30 dB
#Peak | I

i | L2 A A
4B/ 1 | i

Offst ' 1 |
1.2 b
4 [l w

LAy

Hl 32
Center 2,422 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1 ms (681 pts)

Channel Power Power Spectral Density

13.11 dBm /40.0000 MHz -62.91 dBm/Hz
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Peak power (CH Mid)
- Agilent 16:88:89 Apr 18, 2063

Ref 18 dEm

#Atten 30 B

#Peak

Log

dB/ !

19 A MWJWWWW P

Offst

1.2
dB

LR

_1

LaAw

WL 52

Center 2,437 B8 GHz
#Res BH 1 MHz

Channel Power

13.08 dBm /40.8000 MHz

Peak power (CH High)
% Agilent 16:03:12 Apr 18, 2008

Ref 18 dBm

Span 50 MHz

#\BH 3 MHz Sweep 1 ms (681 pts)

Power Spectral Density

-62.94 dBm/Hz

#Atten 30 dB

#Peak

Log

19 A

A

B/ '

Offst

1.2
dB

T

LAy

M1 52

Center 2,452 88 GHz
#Res BW 1 MHz

Channel Power

13.85 dBm /40.0000 MHz

Span 58 MHz

#UBH 3 MHz Sweep 1 ms (BAL pts)

Power Spectral Density

-62.97 dBm/Hz
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7.3 AVERAGE POWER
LIMIT

None; for reporting purposes only.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due

Power Meter Anritsu ML2487A 6K00001491 06/07/2008

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

EUT ‘ > Power Meter

TEST PROCEDURE

The transmitter output is connected to the Power meter.
Output Power=10 log (10”(Chain 0 Output Power / 10) + 10"(Chain 1 Output Power / 10)+
10~(Chain 1 Output Power / 10))
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§((S

TEST RESULTS
No non-compliance noted
Test Data
IEEE 802.11b mode
Frequency QOutput Pover(dBim) Output Pover] Qutput Pover
(VH T
) (hain0| (hainl | (ain2 oal(ti Y
Low 412 1002 1005 1484 1705 005064
Md 2437 965 1053 1492 17.12 005157
Hgh 462 826 1002 14.58 1658 00445
IEEE 802.11¢g mode
Frequency Qutput Pover(dBm) Qutput Pover] Qutput Pover
(VHy) T
(hain(| (hainl | (ain2 el W
Low 2412 625 647 1058 B33 002008
Md 2437 6.14 6.1 1095 1323 002103
Hgh 2462 648 628 1.2 1329 0134
IEEE 802.11n HT20 MHz mode
Frequency QOutput Pover(dBim Output Pover] Qutput Pover
(VHy) T
(hain( | Ghainl | (ain2 el Y
Low 412 8% 8N 14.87 1666 004634
Md 2437 893 955 13.81 1611 004088
Hgh 2462 828 1001 1458 1658 00446
IEEE 802.11n HT40 MHz mode
Frequency QOutput Pover(dBim) Output Pover] Qutput Pover
(VH T
) (hain0| (hainl | (ain2 oal(ti Y
Low 240 6.38 79 1167 1404 002533
Md 2437 6.4 T2 11.63 38 002442
Hgh 45 738 741 1202 1434 002716
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7.4 BAND EDGES MEASUREMENT

LIMIT

According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number (Calibration Due

Spectrum Analyzer Agilent E4446A US44300399 02/24/2009

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Antenna

e tower

> 3m : ‘ Horn

—
EUT ’ antenna
_\ 4m

/ Spectrum
A —— analyzer
[ J
\ |
Turntable 0.8m 1m \ e
) ~ Pre-amp -\_g % E
| ] l ]
TEST PROCEDURE

1. The EUT is placed on a turntable, which is 0.8m above the ground plane.
2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO
5. Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

TEST RESULTS

Refer to attach spectrum analyzer data chart.
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Band Edges (IEEE 802.11b mode / CH Low)

Detector mode: Peak Polarity: Vertical
% Agilent 16:11:50 Apr 15, 2008 R T

Mkrl 2.338 @ GHz
Ref 126 dEpV #Atten 30 dB 53.53 dEpY
#Peak
Log
18

dB/ HMF“*\

Dl /
74.8

dBpY f

LgRw [

Ml 52 JXAWJ

53 FC méf/
2({) g T L R L N XL LA, WMW

FTun
Swp

Start 2.318 @ GHz Stop 2.428 B GHz
Fes BW 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Vertical

- Agilent 16:12:51 PApr 15, 2003 R T

Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 42,36 dBpY
#Avg
Log
14

]

ol ﬁ
4.0 ,

dBpY /

PAvg

ML s2 ¢J
53 FC pliil

£ 1
FTun —53!

SWp

Start 2.318 @ GHz " Stop 2.428 A GHz
Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Detector mode: Peak Polarity: Horizontal

% Agilent 16:17:48 Ppr 15, 2008 RLT
Mkrl 2.338 @ GHz

Ref 126 dEpY #Atten 30 4B 48.39 dBpV
#Peak

Log
18
dB/

Dl //
74.8

dBpY /
LgRw /

Ml 52 /
53 FC

£(f)- e s e e AT e lfv'v\"\“'lr"ﬂ‘-' folr T

FTun
Swp

Start 2.318 @ GHz Stop 2.428 B GHz
Fes BW 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Horizontal

#- Agilent 15:18:40 PApr 15, 2003 R T
Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 46.59 dBpY
#Avg
Log
14
dB/

o A,
dBpY f I 'k\

PAvg

WL 52 /

53 FC |

£f):

FTun éJJJM

SWp

Start 2.318 @ GHz " Stop 2.428 A GHz
Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Band Edges (IEEE 802.11b mode/ CH High)

Detector mode: Peak Polarity: Vertical

¥ Agilent 16:31:43 Apr 15, 2088 R T
Mkrl 2.483 58 GHz

Ref 126 dEpY #Atten 30 dB 52.70 dBpY
#Peak

Log
1@
dB/ T

% |/ \
By | / |
LgfAv |/ Y

M1 S2Jf \”mwﬁfmﬂmmh

53 FC 1

A \WWWWWMWW
£
FTun
Swp

Start 2.458 8@ GHz Stop 2.500 89 GHz
#Res BW 1 MHz #/BH 1 MHz Sweep 20 ms (6@1 pts)

Detector mode: Average Polarity: Vertical

¥ Agilent 16:32:26 Apr 15, 2003 R T

Mkrl 2.483 56 GHz
Ref 120 dBpY #Atten 30 4B 41.74 dBpV
#Avy
Log
18
dB/

JHWW'W\WM

dBpY Mj’“ ' )v\
FAwg f
Wl 2 f,W %l

$3 FC|/ i
A '“"W"II T,
£ | i

FTun
Swp

Start 2.456 0@ GHz - Stop 2.560 08 GHz
#Res BH 1 MHz #BH 16 Hz Sweep 12.33 5 (61 pts)

Page 58



ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

Detector mode: Peak Polarity: Horizontal

- Agilent 16:26:36 Apr 15, 2008 R T

Mkrl 2.483 50 GHz
Ref 126 dEpY #Atten 30 4B 51.52 dBpV
#Peak
Log
18
dB/

DI
74.0
dBpY /
LgA / \

ML 2 / \
33 Fel/ \wmm

£
FTun
Swp

Start 2.458 08 GHz Stop 2.508 @6 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 20 ms (601 pts)

Detector mode: Average Polarity: Horizontal

- Agilent 16:27:17 Apr 15, 2003 R T

Mkrl 2.433 50 GHz
Ref 120 dBpY #Atten 30 dB 46.95 dBpY
#Avg
Log
14
dB/

1o ML
o il
W1 52 f \Hh

53 Fc[ ] \

£f):
FTun M%
SWp

E

Start 2.458 @0 GHz - Stop 2.500 08 GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 12.33 5 (BO1 pts)
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Band Edges (IEEE 802.11g mode / CH Low)

Detector mode: Peak Polarity: Vertical
% Agilent 16:33:11 Ppr 15, 2008 R T

Mkrl 2.338 @ GHz
Ref 126 dEpV #Atten 30 dB 57.16 dEpY
#Peak
Log
18

dB/ fvu“mx”vﬁﬁ
Dl if
74.0

dBpY /
LaFRy Wil

Ml 52 va

53 FC )ﬂf
Eif) I R WWWW

FTun
Swp

Start 2.318 @ GHz Stop 2.428 B GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 20 ms (601 pts)

Detector mode: Average Polarity: Vertical

#- Agilent 15:38:59 Apr 15, 2003 R T
Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 44,60 dBpY
#Avg
Log
14
dB/

Mwﬂwﬂ»\
ol [
54.8

dBpY }
PAvg

Wl 52
$3 FC 7

£ 1
FTun /9/

SWp

Start 2.318 @ GHz " Stop 2.428 A GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Detector mode: Peak Polarity: Horizontal

% Agilent 16:42:52 Apr 15, 2008 R T
Mkrl 2.338 @ GHz

Ref 126 dEpY #Atten 30 4B 5@.05 dBpl
#Peak

Log
18
dB/

g il
Dl fj

74.8

dBpY {{
LgRw /

Ml 52
53 FC

p = o 1

£(f): AT AT R L e L P S T L

FTun
Swp

E
Eede

Start 2.318 @ GHz Stop 2.428 B GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Horizontal

- Agilent 16:43:53 Apr 15, 2003 R T

Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 46.64 dBpY
#Avg
Log
14
dB/

1]
54.8 N T

dBpY [” R
PAvg

WL §2 I
$3 FC /

=

£f):
FTun
SWp

30

Start 2.318 @ GHz " Stop 2.428 A GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Band Edges (IEEE 802.11g mode / CH High)

Detector mode: Peak Polarity: Vertical

2 Agilent 16:52:29 Apr 15, 2008 R T
Mkrl 2.483 56 GHz

Ref 126 dEpY #Atten 30 4B 62.20 dBpV
#Peak

Lo

}igi PMMM
/ N

Dl Hf

74.8

dBwY "

LgAv M,
1
ML 2 N

3 FC T

£
FTun
Swp

Start 2.458 08 GHz Stop 2.508 @6 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Vertical

- Agilent 15:53:24 Apr 15, 2003 R T

Mkrl 2.433 50 GHz
Ref 120 dBpY #Atten 30 dB 46.28 dBpY
#Avg
Log
14
dB/

i B D
oo || \
sl b,
H1 352 ““ﬁw

$3 FC “W“#m

£(F): 0|
FTun

SWp

Start 2.458 @0 GHz - Stop 2.500 08 GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 12.33 5 (BO1 pts)
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Detector mode: Peak Polarity: Horizontal

- Agilent 16:47:37 Apr 15, 2008 R T

Mkrl 2.483 50 GHz
Ref 126 dEpY #Atten 30 4B 49.44 dBpV
#Peak
Log
18
dB/

0l T T ]
74.8

ey | \

LofAv | i

ML 52 N
53 FC WNM
H h.{j;n Ao, i A‘J“.\

P TRRRATTN
i

£ i ' R
FTun
Swp

Start 2.458 08 GHz Stop 2.508 @6 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Horizontal

- Agilent 16:43:13 Apr 15, 2003 R T

Mkrl 2.433 50 GHz
Ref 120 dBpY #Atten 30 dB 41.68 dBpY
#Avg
Log
14
dB/

ol
54.0 N
dBpY W’”““‘f T

WWM
PAvg

Wl 52 J} | \'\

s3 ¢ J b

£0f o
FTun R

SWp

E———

S

Start 2.456708 GHz Stop 2.508 88 GHz
#hes BH 1 MHz #VBH 16 Hz Swesp 12.33 5 (691 pts)
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Band Edges (IEEE 802.11n HT20 MHz mode / CH Low)

Detector mode: Peak Polarity: Vertical

¥ Agilent 17:00:14 Apr 15, 2008 R T
Mkrl 2.398 8 GHz

Ref 126 dEpY #Atten 30 dB 6@.75 dBpV
#Peak

Log
1@
4B/ F«r"\rf"”\r\f

J

[l

74.a
dEpY
LgAv W

ML 52 ,ﬁw

53 FC

E(f)' b ot MWWWM
FTun
3w

Start 2.318 @ GHz Stop 2.420 0 GHz
#Res BW 1 MHz #/BH 1 MHz Sweep 1 ms (601 pts)

Detector mode: Average Polarity: Vertical

¥ Agilent 17:01:03 PApr 15, 2003 R T

Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 4B 47.55 dBpV
#Avy
Log
18
dB/

Ww\ﬁ\ﬂ%
ol {
54.8

dBpl }
FAwg

Wl 32 /

53 FC Vi
£(): K2

FTun ]

Svp

Start 2.318 @ GHz - Stop 2.420 @ GHz
#Res BH 1 MHz #BH 16 Hz Sweep 2712 5 (61 pts)
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Detector mode: Peak Polarity: Horizontal

- Agilent 17:04:48 Apr 15, 2008 R T

Mkrl 2.398 8 GHz
Ref 126 dEpY #Atten 30 4B 52.20 dBpV
#Peak
Log
18
dB/

/A»\._“M
Dl /
74.8

dBpY f
LgAw

ML S2 .
53 FC 1)

£5: i N T e b r ¥l

FTun
Swp

Start 2.318 @ GHz Stop 2.428 B GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Horizontal

#- Agilent 17:07:10 PApr 15, 2003 R T
Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 42,48 dBpY
#Avg
Log
14
dB/

0l /wwwm
54.9

dBpY [

PAvg

WL 52 J

53 FC i

£0f)
FTun -ﬂéfj//

SWp

Start 2.318 @ GHz " Stop 2.428 A GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Band Edges (IEEE 802.11n HT20 MHz mode/ CH High)

Detector mode: Peak Polarity: Vertical
% Agilent 17:18:65 Apr 15, 2008 R T

Mkrl 2.483 50 GHz
Ref 126 dBEpY #Atten 38 dB 56.92 dBpV
#Peak
Log

5% y //’WWW

7 .
1]
34853%1 \M '“h,nln

Lgﬂv ) M‘“JW

ML S2 Wi ﬁ
ot

£
FTun
Swp

Start 2.450 98 GHz Stop 2.508 88 GHz
#Res BH 1 MHz #YBH 1 MHz Sweep 20 ms (B@1 pts)

Detector mode: Average Polarity: Vertical

¥ Agilent 17:13:49 PApr 15, 2003 R T

Mkrl 2.483 56 GHz
Ref 120 dBpY #Atten 30 4B 47,67 dBpV
#Avy
Log
18
dB/

WWMM
Do | \
s | K

Wl 32 ?\VNM_

$3 FC "

£0fh ]
FTun
Svp

Start 2.456708 GHz Stop 2.500 08 GHz
#Res BH 1 MHz #YBW 1@ Hz Sweep 12.33 5 (BA1 pts)
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Detector mode: Peak Polarity: Horizontal

% Agilent 17:12:55 Apr 15, 2008 R T
Mkrl 2.483 56 GHz

Ref 126 dEpY #Atten 30 4B 4997 dBpV
#Peak

Log
18
dB/

D
S F;J/ \\

LgAw

Ml 52

$3 FC M
A IS P A

£
FTun
Swp

.-u"m.l J.IM..A &

Start 2.450 88 GHz ) Stop 2.5068 B8 GHz
#Res BH 1 MHz #YBW 16 Hz Sweep 12.33 5 (6@1 pts)

Detector mode: Average Polarity: Horizontal

- Agilent 17:13:51 Apr 15, 2003 R T

Mkrl 2.433 50 GHz
Ref 120 dBpY #Atten 30 dB 41.14 dBpV
#Avg
Log
14
dB/

ol
4.0 TR 1 ek A Vg P L

dBpY // ! o ”\
PAvg
Wl 52 ,I \

$3 FC N,
£(f): i
FTun x\““wH_

SWp

S

Center 2.475 8@ GHz Span 50 MHz
#Res BH 1 MHz «VBH 18 Hz Sweep 12.33 5 (BO1 pts)
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Band Edges (IEEE 802.11n HT40 MHz mode / CH Low)

Detector mode: Peak Polarity: Vertical
- Agilent 17:26:21 Apr 15, 2008 R T

Mkrl 2.398 B GHz
Ref 120 dEpY #Atten 30 dB 59,81 dBpY
#Peak
Log
18
dB/ o]

DI H;f
74.8

dEpY )w
LgRw o

Ml 52

53 FC bl
2(1:) beso b WWWWM

FTun
Swp

Start 2.318 @ GHz Stop 2.428 B GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Vertical

#- Agilent 17:28:82 PApr 15, 2003 R T
Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 52.31 dBpV
#Avg
Log
14
dB/

ol {
4.0

dBpY ]
PAvg

HL s2
33 FC 1

£f):
FTun —

SWp

Start 2.318 @ GHz " Stop 2.428 A GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Detector mode: Peak Polarity: Horizontal

- Agilent 17:38:52 Apr 15, 2008 R T

Mkrl 2.398 8 GHz
Ref 126 dEpY #Atten 30 4B 5@.62 dBpl
#Peak
Log
18
dB/

0l Lt )
74.8 /M#M

dBpY J
LgRw ]

ML $2 . y}
3 FC Mﬁ
A . 1

£(f): ST TR, Y [ LTIy ) [ P ] R T L

FTun
Swp

Start 2.318 @ GHz Stop 2.428 B GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Horizontal

- Agilent 17:31:44 Apr 15, 2003 R T

Mkrl 2.396 @ GHz
Ref 120 dBpY #Atten 30 dB 41.48 dBpV
#Avg
Log
14
dB/

0
54.8
dBpY iy
PAvg

WL s2 ]
53 FC ]

£f):

FTun _5,,f’/

SWp

Start 2.318 @ GHz " Stop 2.428 A GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 27.172 5 (BO1 pts)
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Band Edges (IEEE 802.11n HT40 MHz mode / CH High)

Detector mode: Peak Polarity: Vertical

% Agilent 17:48:54 Apr 15, 2008 R T
Mkrl 2.483 56 GHz

Ref 126 dEpY #Atten 30 4B 62.93 dBpV
#Peak

Log
18
dB/

0] \\
74.8

By ]
LgRw vy

ML 52 Pt
33 F[: ! uw%mﬁ\w

£
FTun
Swp

Start 2.458 08 GHz Stop 2.508 @6 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Vertical

- Agilent 17:41:33 Ppr 15, 2003 R T

Mkrl 2.433 50 GHz
Ref 120 dBpY #Atten 30 dB 56.88 dBpY
#Avg
Log
14
dB/

1]
54.8

dBpY \
PAvg
Ml 52 \k&\m

$3 FC ~. 1

£t [ S
FTun

SWp

Start 2.456708 GHz Stop 2.500 08 GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 12.33 5 (BO1 pts)
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Detector mode: Peak Polarity: Horizontal

- Agilent 17:36:67 Apr 15, 2008 R T

Mkrl 2.483 50 GHz
Ref 126 dEpY #Atten 30 4B 52.18 dBpV
#Peak
Log
18
dB/

74.0
dBpY Y
LaFRy ",

Ml s2 -
53 FC 1

A M’"MM
£

FTun
Swp

Start 2.458 08 GHz Stop 2.508 @6 GHz
#Res BH 1 MHz #UBH 1 MHz Sweep 1 ms (BOL pts)

Detector mode: Average Polarity: Horizontal

- Agilent 17:37:84 PApr 15, 2003 R T

Mkrl 2.433 50 GHz
Ref 120 dBpY #Atten 30 dB 42.43 dBpV
#Avg
Log
14
dB/

1]

4.0 - I
dBpl |

PAvg

Ml 52 \

33 FC N

£ 1
FTun —
SWp

Start 2.456 @@ GHz Stop 2.500 08 GHz
#Res BH 1 MHz «VBH 18 Hz Sweep 12.33 5 (BO1 pts)
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7.5 PEAK POWER SPECTRAL DENSITY
LIMIT

1. According to §15.247(e), for digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3
kHz band during any time interval of continuous transmission.

2. According to §15.247(f), the digital modulation operation of the hybrid system, with the
frequency hopping turned off, shall comply with the power density requirements of paragraph
(d) of this section.

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due
Spectrum Analyzer Agilent E4446A US44300399 02/24/2009
Power Splitter Mini-Circuits ZN2PD-9G SF078500430 07/30/2008

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT — Analyzer

Combiner mode

chain 0
EUT COMBINER | Spectrum
chain 1 Analyzer
TEST PROCEDURE

1. Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

2. Set the spectrum analyzer as RBW = 3kHz, VBW = 10kHz, Span = 300kHz, Sweep=100s
3. Record the max. reading.

4. Repeat the above procedure until the measurements for all frequencies are completed.

Total power spectral density calculation formula:
10 log (10" (Chain 0 PPSD / 10) + 10" (Chainl PPSD / 10)+ 10" (Chain2 PPSD / 10)).
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§(CS

TEST RESULTS
No non-compliance noted
Test Data
IEEE 802.11b mode
Channel Fr(el\(/}lll-lezn)cy PPSD(dBm) PP(Sd];::))tal (I(Jlll;nnllt) Result
Chain 0 | Chain 1 |Chain 2
Low 2412 -18.53 -18.22 -14.63 -11.97 PASS
Mid 2437 -18.75 -17.53 -13.87 -11.43 8.00 PASS
High 2462 -18.59 -18.38 -14.17 -11.76 PASS
IEEE 802.11g mode
Channel Fr(?\(/}lll;;)cy PPSD(dBm) PP(Sd];:l())tal (I:ll];nnllt) Result
Chain 0 | Chain 1 |Chain 2
Low 2412 -21.07 -20.49 -16.42 -14.03 PASS
Mid 2437 -20.82 -20.15 -15.97 -13.64 8.00 PASS
High 2462 -20.48 -19.97 -15.78 -13.42 PASS
IEEE 802.11n HT20 MHz mode
Channel Fr(el\(/}lll-lezn)cy PPSD(dBm) PP(Sd];::))tal (I(Jlll;nnllt) Result
Chain 0 | Chain 1 |Chain 2
Low 2412 -17.53 -17.14 -13.29 -10.76 PASS
Mid 2437 -17.33 -16.69 -12.78 -10.33 8.00 PASS
High 2462 -17.18 -16.62 -12.57 -10.17 PASS
IEEE 802.11n HT40 MHz mode
Channel Fr(?\(/}lll;;)cy PPSD(dBm) PP(Sd];:l())tal (I:ll];nnllt) Result
Chain 0 | Chain 1 |Chain 2
Low 2422 -35.37 -34.71 -30.72 -28.31 PASS
Mid 2437 -35.42 -34.71 -30.80 -28.37 8.00 PASS
High 2452 -35.53 -34.87 -30.79 -28.42 PASS

Page 73




§((S

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP

FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

IEEE 802.11b Combined mode

Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -11.08 PASS
Mid 2437 -9.53 8.00 PASS
High 2462 -9.00 PASS
IEEE 802.11g Combined mode
Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -14.88 PASS
Mid 2437 -11.45 8.00 PASS
High 2462 -11.38 PASS
IEEE 802.11n HT20 Combined mode
Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2412 -9.81 PASS
Mid 2437 -8.77 8.00 PASS
High 2462 -7.28 PASS
IEEE 802.11n HT40 Combined mode
Frequency PPSD Limit
Channel (MHz) (dBm) (dBm) Result
Low 2422 -29.33 PASS
Mid 2437 -27.63 8.00 PASS
High 2452 -27.28 PASS
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Test Plot

Antenna: DCA 0

IEEE 802.11b mode

PPSD (CH Low)

¥ Agilent 15:36:15 Apr 26, 2008 R T

Mkrl 2.412 142 8 GHz
Ref 20 dBm #Atten 30 dB -18.53 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

WWMWWWWWWW e
LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.412 Q06 & GHZ Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

PPSD (CH Mid)

¥ Agilent 15:33:33 PApr 26, 2003 R T

Mkrl 2.437 126 1 GHz
Ref 20 dBm #Atten 30 4B -18.75 dBm
#Peak
Log
18
dB/
Offst
1.2
dB

e

f N T e
Laf WWWWWWW

M1 52
33 FC

£
50k
Svp

Center 2.437 8@ B GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)

¥ Agilent 15:44:40 Apr 26, 2008 R T

Mkrl 2.462 137 1 GHz
Ref 20 dBm #Atten 30 dB -1%.59 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

-

Lafy WWWW

M1 52
53 FC

£
f>50k
Swp

Center 2.462°008 § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

IEEE 802.11¢ mode

PPSD (CH Low)

¥ Agilent 15:47:24 Apr 26, 2008 R T

Mkrl 2.412 144 § GHz
Ref 20 dBm #Atten 30 dB -21.67 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

WM
Lo . MMWW

M1 52
53 FC

£
f>50k
Swp

Center 2.412 ABG § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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PPSD (CH Mid)
¥ Agilent 15:49:37 Rpr 26, 26008 R T

Mkrl 2.437 142 5§ GHz
Ref 20 dBm #fAtten 30 4B -20.532 dBm
#Peak
Log
14
dB/
Offst
1.2
dB

LgAv L™y

M1 52
33 FC

£0f):
50k
Swp

Center 2.437 B0 0 GHz Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #5weep 180 s (BA1 pts)

PPSD (CH High)

¥ Agilent 15:52:20 Apr 26, 2008 R T

Mkrl 2.462 141 1 GHz
Ref 20 dBm #Atten 30 dB -20.48 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LgAv WANav

M1 52
53 FC

£
f>50k
Swp

Center 2.462 B0 @ GHz - Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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IEEE 802.11n HT20 MHz mode

PPSD (CH Low)

¥ Agilent 15:55:27 Apr 26, 2008 R T

Mkrl 2.412 898 & GHz
Ref 20 dBm #Atten 30 dB -17.53 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

o ; A\m’ﬂ“a’h pes ol N
[ et f it

LaAw et

M1 52
53 FC

£
f>50k
Swp

Center 2.4172 ABG @ GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

PPSD (CH Mid)

¥ Agilent 15:53:13 Apr 26, 2003 R T

Mkrl 2.437 888 7 GHz
Ref 20 dBm #Atten 30 4B -17.33 dBm
#Peak
Log
18
dB/
Offst
1.2
dB

LgPu L g™

M1 52
33 FC

£
50k
Svp

Center 2.437 806 B GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)

¥ Agilent 16:00:30 Apr 26, 2008 R T

Mkrl 2.462 887 1 GHz
Ref 20 dBm #Atten 30 dB -17.18 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

S ST
Lgfv M

M1 52
53 FC

£
f>50k
Swp

Center 2.462 ABG § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

IEEE 802.11n HT40 MHz mode

PPSD (CH Low)

¥ Agilent 16:03:89 Apr 26, 2008 R T

Mkrl 2.422 B69 9 GHz
Ref 20 dBm #Atten 30 dB -35.37 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy

ML S2be, " - \walﬂw“F”“h“”*Jgh”wuvﬂfﬁxAVJwvmn

£
f>50k
Swp

Center 2.427 ABG § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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PPSD (CH Mid)
¥ Agilent 16:05:37 Rpr 26, 2008 R T

Mkrl 2.437 869 2 GHz
Ref 20 dBm #fAtten 30 4B -35.42 dBm
#Peak
Log
14
dB/
Offst
1.2
dB

LAy

ML S2Len . WWMM .
53 FC GRS PETPRTYIN I

£0f):
50k
Swp

Center 2.437 990 @ GHz™ Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #5weep 180 s (BA1 pts)

PPSD (CH High)

¥ Agilent 16:08:21 Apr 26, 2008 R T

Mkrl 2.452 B67 6 GHz
Ref 20 dBm #Atten 30 dB -35.53 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy

ML S2len.. s L ] WWMMM
s3 FCl A e S

£
f>50k
Swp

Center 2.452 000 O GHz - Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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Antenna:DCA 1

IEEE 802.11b mode

PPSD (CH Low)

¥ Agilent 16:19:13 Apr 26, 2008 R T

Mkrl 2.412 148 8 GHz
Ref 20 dBm #Atten 30 dB -18.22 dBm
#Peak
Log
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dB/
Dffst
1.2
dB

WWMWWW A L
LAy
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£
f>50k
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Center 2.412 080 8 GHz - Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

PPSD (CH Mid)

¥ Agilent 16:22:00 Apr 26, 2003 R T

Mkrl 2.437 138 5 GHz
Ref 20 dBm #Atten 30 4B -17.53 dBm
#Peak
Log
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dB/
Offst
1.2
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£
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Svp

Center 2.437 000 @ GHz - Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)

¥ Agilent 16:24:46 Apr 26, 2008 R T

Mkrl 2.462 146 7 GHz
Ref 20 dBm #Atten 30 dB -18.38 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

i
T Yo (U IR L A R A o
LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.462 B0 @ GHz ” Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

IEEE 802.11¢ mode

PPSD (CH Low)

¥ Agilent 16:28:87 Apr 26, 2008 R T

Mkrl 2.412 144 § GHz
Ref 20 dBm #Atten 30 dB -20.49 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB
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LgAv ANYAY
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53 FC

£
f>50k
Swp

Center 2.412 080 8 GHz - Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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PPSD (CH Mid)
¥ Agilent 16:30:38 PRpr 26, 26003 R T

Mkrl 2.437 142 5§ GHz
Ref 20 dBm #fAtten 30 4B -20.15 dBm
#Peak
Log
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dB/
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1.2
dB

LgAv o

M1 52
33 FC

£0f):
50k
Swp

Center 2.437 990 @ GHz ~ Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #5weep 180 s (BA1 pts)

PPSD (CH High)

¥ Agilent 16:33:80 Apr 26, 2008 R T

Mkrl 2.462 148 1 GHz
Ref 20 dBm #Atten 30 dB -19.97 dBm
#Peak
Log
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dB/
Dffst
1.2
dB
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£
f>50k
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Center 2.462 B0 O GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

Page 83



ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCC ID: Q72WLCI133NA Date of Issue: May 04, 2008

IEEE 802.11n HT20 MHz mode

PPSD (CH Low)

¥ Agilent 16:35:54 Apr 26, 2008 R T

Mkrl 2.412 898 1 GHz
Ref 20 dBm #Atten 30 dB -17.14 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LaAy L.

™
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M1 52
53 FC

£
f>50k
Swp

Center 2.412 080 8 GHz - Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

PPSD (CH Mid)

¥ Agilent 16:33:16 PRpr 26, 2003 R T

Mkrl 2.437 887 7 GHz
Ref 20 dBm #Atten 30 4B -16.69 dBm
#Peak
Log
18
dB/
Offst
1.2
dB

LgAw O Bl

M1 52
33 FC

£
50k
Svp

Center 2.437 BAG @ GHz " Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)

¥ Agilent 16:40:44 Apr 26, 2008 R T

Mkrl 2.462 885 5 GHz
Ref 20 dBm #Atten 30 dB -16.62 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

Lafy o, . S ot

M1 52
53 FC

£
f>50k
Swp

Center 2.462 B0 @ GHz ” Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

IEEE 802.11n HT40 MHz mode

PPSD (CH Low)

¥ Agilent 16:43:29 Apr 26, 2008 R T

Mkrl 2.422 B69 4 GHz
Ref 20 dBm #Atten 30 dB -34.71 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy

M1 52 S - ) AMWMWN&‘WMM
53 FC

£
f>50k
Swp

Center 2.422 A0Q & GHz " Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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PPSD (CH Mid)
¥ Agilent 16:45:44 RApr 26, 2008 R T

Mkrl 2.437 868 2 GHz
Ref 20 dBm #fAtten 30 4B -34.71 dBm
#Peak
Log
14
dB/
Offst
1.2
dB

LAy

M1 52 ol N fww%wmﬁﬁbvw”““””“”ﬁkwmmﬁ“V*”V“mfﬁaﬂu\A

53 FC A T T 7

£0f):
50k
Swp

Center 2.437 BB 0 GHz Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #5weep 180 s (BA1 pts)

PPSD (CH High)

¥ Agilent 16:47:56 Apr 26, 2008 R T

Mkrl 2.452 B66 6 GHz
Ref 20 dBm #Atten 30 dB -34.87 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy

53 FC G R

£
f>50k
Swp

Center 2.452 @06 § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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Antenna:DCA 2

TIEEE 802.11b mode

PPSD (CH Low)

- Agilent 16:52:46 Apr 26, 2008 R T

Mkrl 2.412 149 5 GHz
Ref 260 dBm #Atten 30 4B -14.63 dBm
#Peak
Log
18
dB/
Dffst
1.2
4B

¥

s LT T e N Aluari vl Tl i

LgAw

Ml 52
53 FC

£
50k
Swp

Center 2.412 808 3 GHz " Span 308 kHz
#Res BH 3 kHz #+YBH 1@ kHz #Sweep 100 5 (601 pts)

PPSD (CH Mid)

#- Agilent 15:55:15 Apr 26, 2003 R T

Mkrl 2.437 137 6 GHz
Ref 20 dBm #Atten 30 dB -13.537 dBm
#Peak
Log
14
dB/
Offst
1.2
dB

A WWWWWW

BT, ST A

LaAw

Ml 52
$3 FC

£f):
>S50k
SWp

Center 2.437 088 @ GHz ~ Span 3848 kHz
#Res BH 3 kHz #JBW 10 kHz #3weep 100 5 (BAL pts)
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PPSD (CH High)

¥ Agilent 16:57:37 Apr 26, 2008 R T
Mkrl 2.462 145 2 GHz
Ref 20 dBm #Atten 30 dB -14.17 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB 1]

W M"\”W .T"' 7
LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.462 ABG § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

IEEE 802.11¢ mode

PPSD (CH Low)

¥ Agilent 17:00:32 Apr 26, 2008 R T

Mkrl 2.412 144 8 GHz
Ref 20 dBm #Atten 30 dB -16.42 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy |osean fa

M1 52
53 FC

£
f>50k
Swp

Center 2.412 080 8 GHz ° Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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PPSD (CH Mid)
¥ Agilent 17:03:24 Rpr 26, 2008 R T

Mkrl 2.437 141 5§ GHz
Ref 20 dBm #fAtten 30 4B -15.97 dBm
#Peak
Log
14
dB/
Offst
1.2
dB

LT rord
| ]
LaAw  furien MM

M1 52
33 FC

£0f):
50k
Swp

Center 2,437 B0 8 GHz - Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #5weep 180 s (BA1 pts)

PPSD (CH High)

¥ Agilent 17:05:51 Apr 26, 2008 R T

Mkrl 2.462 1391 GHz
Ref 20 dBm #Atten 30 dB -15.78 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

Lofv | ol

M1 52
53 FC

£
f>50k
Swp

Center 2.462 A0Q B GHz " Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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IEEE 802.11n HT20 MHz mode

PPSD (CH Low)

¥ Agilent 17:08:20 Apr 26, 2008 R T
Mkrl 2.412 889 1 GHz
Ref 20 dBm #Atten 30 dB -13.29 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dE 1

LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.412 ABE"G GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

PPSD (CH Mid)

¥ Agilent 17:10:34 PApr 26, 2003 R T
Mkrl 2.437 886 7 GHz
Ref 20 dBm #Atten 30 4B -12.78 dBm
#Peak
Log
18
dB/
Offst
1.2
dB 1

LaAw

M1 52
33 FC

£
50k
Svp

Center 2.437 BBG B GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #3weep 180 s (601 pts)
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PPSD (CH High)

¥ Agilent 17:12:52 Apr 26, 2008 R T
Mkrl 2.462 @885 B GHz
Ref 20 dBm #Atten 30 dB -12.57 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB 1

LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.462 ABG § GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)

IEEE 802.11n HT40 MHz mode

PPSD (CH Low)

¥ Agilent 17:16:27 Apr 26, 2008 R T

Mkrl 2.422 BG83 9 GHz
Ref 20 dBm #Atten 30 dB -30.72 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy

Lo, 7
Ml 52 MWW”WMM
53 FC

£
f>50k
Swp

Center 2.422 000 0 GHz ° Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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PPSD (CH Mid)
¥ Agilent 17:19:05 Rpr 26, 2003 R T

Mkrl 2.437 867 2 GHz
Ref 20 dBm #fAtten 30 4B -30.530 dBm
#Peak
Log
14
dB/
Offst
1.2
dB

LAy 5

M1 52
33 FC

£0f):
50k
Swp

Center 2,437 B0 8 GHz - Span 388 kHz
#Res BH 3 kHz #JBW 18 kHz #5weep 180 s (BA1 pts)

PPSD (CH High)

¥ Agilent 17:21:21 Apr 26, 2008 RL

Mkrl 2.452 866 1 GHz
Ref 20 dBm #Atten 30 dB -30.79 dBm
#Peak
Log
1@
dB/
Dffst
1.2
dB

LAy .

SR LALS?
Ml 52 MMMW
53 FC

£
f>50k
Swp

Center 2.452 ABE"Y GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #Sweep 168 5 (BA1 pts)
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IEEE 802.11b Combined mode

PPSD (CH Low)

¥ Agilent 14:13:38 Apr 26, 2008 R T
Mkrl 2.412 1351 GHz
Ref 20 dBm #Atten 30 dB -11.68 dBm
#Peak
Log
1@
dB/
gffst
dB 5

LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.412 080 8 GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #3peepn 100 5 (681 pts)

PPSD (CH Mid)

¥ Agilent 14:14:33 PApr 26, 2008 R T

Mkrl 2.437 138 5 GHz
Ref 20 dBm #Atten 30 4B -9.53 dBm
#Peak
Log
18
dB/
Offst
a
dB

SN

LaAw

M1 52
33 FC

£
50k
Svp

Center 2.437 000 @ GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #Sweep 100 5 (601 pts)
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PPSD (CH High)

¥ Agilent 14:16:16 Apr 26, 2008 R T
Mkrl 2.462 135 5 GHz
Rsf 2k@ dBm #Atten 30 dB -3.08 dBm
#Pea
Log
1@
dB/
Dffst
a 1
dB . Q.
WMWWWMMW o

LAy

M1 52
53 FC

£
f>50k
Swp

Center 2.462 B0 @ GHz Span 308 kHz
#Res BW 3 kHz #VBH 18 kHz #3peepn 100 5 (681 pts)

IEEE 802.11g Combined mode

PPSD (CH Low)

- Agilent 14:17:21 Apr 26, 2008 R T

Mkrl 2.412 148 5 GHz
Ref 20 dBm #Atten 30 4B -14.23 dBm
#Peak
Log
14
dB/
Dffst
3
dB

1—

A T
LaAv WMWW

M1 52
53 FC

£
50k
Swp

Center 2.412 000 & GHz Span 308 kHz
#Res BH 3 kHz #VBH 18 kHz #Speepn 100 5 (6A1 pts)
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PPSD (CH Mid)

¥ Agilent 14:18:98 Apr 26, 2008 R T
Mkrl 2.437 136 6 GHz

Ref 20 dBm #Atten 30 4B -11.45 dBm
#Peak

Log
18
dB/
Offst
a

dB 5
i WWMWWWW

IR e S

LaAw

M1 52
33 FC

£
50k
Svp

Center 2.437 000 @ GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #Sweep 100 5 (601 pts)

PPSD (CH High)

- Agilent 14:18:44 RApr 26, 2008 R T
Mkrl 2.462 104 7 GHz
Ref 28 dBm #Atten 30 dB -11.38 dBm
#Peak
Log
14
dB/
Dffst
3
dB :

s bl

LogAw

M1 52
53 FC

£
50k
Swp

Center 2,462 BBB 8 GHz Span 308 kHz
#Res BH 3 kHz #BH 18 kHz #5weepn 100 5 (681 pts)
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IEEE 802.11n HT20 Combined mode

PPSD (CH Low)

- Agilent 14:20:87 PApr 26, 2003 R T

Mkrl 2.412 872 1 GHz
Ref 20 dBm #Atten 30 dB -9.31 dBm
#Peak
Log
14
dB/
Offst
8
dB
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oy AR
Tt

LaAw

Ml 52
$3 FC

£f):
>S50k
SWp

Center 2.412 B0 @ GHz Span 3848 kHz
#Res BH 3 kHz #JBW 10 kHz #5Sweep 100 5 (BOL1 pts)

PPSD (CH Mid)

- Agilent 14:20:48 Apr 26, 2008 R T

Mkrl 2.437 @71 2 GHz
Ref 20 dBm #Atten 30 4B -8.77 dBm
#Peak
Log
14
dB/
Dffst
3
dB

LaAw

M1 52
53 FC

£
50k
Swp

Center 2.437 000 0 GHz Span 308 kHz
#Res BH 3 kHz #VBH 18 kHz #Speepn 100 5 (6A1 pts)
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PPSD (CH High)

% Agilent 14:21:30 Apr 26, 2008 R T
Mkrl 2.462 677 5 GHz

Ref 20 dBm #Atten 30 4B -7.28 dBm
#Peak

Log
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dB/
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E
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M1 52
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£
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Svp

Center 2.462 000 @ GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #Sweep 100 5 (601 pts)

IEEE 802.11n HT40 Combined mode

PPSD (CH Low)

- Agilent 14:23:58 Apr 26, 2008 R T

Mkrl 2.422 888 § GHz
Ref 28 dBm #Atten 30 dB -29.33 dBm
#Peak
Log
14
dB/
Dffst
3
dB

LogAw

M1 52
53 FC

£
50k
Swp

Center 2,422 B8B 8 GHz Span 308 kHz
#Res BH 3 kHz #BH 18 kHz #5weepn 100 5 (681 pts)
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PPSD (CH Mid)

% Agilent 14:24:33 Apr 26, 2008 R T
Mkrl 2.437 959 1 GHz

Ref 20 dBm #Atten 30 4B -27.63 dBm
#Peak
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dB/
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LI SOV R e et R A A R i
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Center 2.437 000 @ GHz Span 308 kHz
#Res BH 3 kHz #WBH 18 kHz #Sweep 100 5 (601 pts)

PPSD (CH High)

- Agilent 14:25:16 Rpr 26, 2008 R T

Mkrl 2.452 @75 6 GHz
Ref 28 dBm #Atten 30 dB -27.28 dBm
#Peak
Log
14
dB/
Dffst
3
dB

LogAw ] P [

A ) TR T e R kAR IR AAE T
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£
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Center 2,452 080 8 GHz Span 308 kHz
#Res BH 3 kHz #BH 18 kHz #5weepn 100 5 (681 pts)
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7.6 SPURIOUS EMISSIONS
7.6.1 Conducted Measurement

LIMIT

According to §15.247(d), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by
the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. In addition, radiated emissions which fall in the restricted bands, as
defined in §15.205(a), must also comply with the radiated emission limits specified in 15.209(a)
(see Section 15.205(c)).

MEASUREMENT EQUIPMENT USED

Name of Equipment | Manufacturer Model Serial Number |Calibration Due
Spectrum Analyzer Agilent E4446A US44300399 02/24/2009
Power Splitter Mini-Circuits ZN2PD-9G SF078500430 07/30/2008

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Spectrum
EUT —»{ Analyzer

Combiner mode

chain 0
EUT COMBINE |—p| PSA Spectrum
chain 1 R Analyzer
TEST PROCEDURE

Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

The transmitter output is connected to the spectrum analyzer. The resolution bandwidth is set to
100 KHz. The video bandwidth is set to 100 KHz.

Measurements are made over the 30MHz to 26 GHz range with the transmitter set to the lowest,
middle, and highest channels.

TEST RESULTS

No non-compliance noted
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Test Plot
Antenna: DCAQ
IEEE 802.11b mode / CH Low

30MHz ~ 2.9GHz
W Agilent 15:49:43 Apr 28, 2008 T

Mkrl 2.412 GHz
Ref 126 dEpY #Atten 30 dB 184,94 JBpY
#Peak
Log
18 1
dB/
Dffst
1.2
dB
Dl
34.9
dBpY

LAy

M1 52
53 FC

1l | [ I
ﬁf): Wi Mwm FUNPUY! 'V U YR T S
n
Swip

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz #UBW 108 kHz Sweepn 346.1 ms (A1 pts)

2.9GHz ~ 26.5GHz

¥ Agilent 15:50:14 PApr 28, 2003 T

Mkrl 25.16 GHz
Ref 120 dBpY #Atten 30 4B 57.88 dBpV
#Peak
Log
18
dB/
Offst
1.2
dB
ol
84.9
dBpl

LaAw

M1 52 1

S3 FC
N Y MWW

Eif: ”Hﬂquwmﬁwmf LRV ST
FTun

Svp

Start 2,90 GHz ” Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11b mode / CH Mid

30MHz ~2.9GHz

- Agilent 16:08:37 Apr 28, 2008 T

Mkrl 2.431 GHz
Ref 126 dEpY #Atten 30 4B 97.37 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
774
dBpY

LgAw

e

Ml 52

53 FC }A\ }I“\t

| 1
2 W o g v e emes we e e LT
n
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:01:17 Ppr 28, 2003 T

Mkrl 24.38 GHz
Ref 120 dBpY #Atten 30 dB 57.61 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
774
dBpY

LaAw

Ml 52 1
$3 FC

el LW PRV e L
FTun
SWp

Start 2.98 GHz Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11b mode / CH High

30MHz ~ 2.9GHz
% Agilent 16:02:36 Apr 28, 2008

Ref 126 dEpV #Atten 36

dB

Mkrl 2.468 GHz
99.12 dEpY

#Peak
Log
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dB/
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1.2
dB

D
74l

dBpY
LgAw
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53 FC

£
FTun

o

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
W Agilent 16:82:58 Apr 28, 2008

Ref 128 dEpV

#YBH 166 kHz

#Atten 30 4B

Stop 2.980 GHz
Sweep 346.1 ms (B0 pts)

Mkrl 24.38 GHz
57.85 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

1]
79.1

dBpY
LaAw

Ml 52

$3 FC

p e

MWW

£f):
FTun

P Rr7 T

SWp

Start 2.98 GHz -
sRes BH 186 kHz

#\VBH 106 kHz
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TIEEE 802.11¢ mode/ CH Low

30MHz ~2.9GHz

- Agilent 15:568:52 Apr 28, 2008 T

Mkrl 2.422 GHz
Ref 126 dEpY #Atten 30 4B 98.32 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
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dBpY

LgAw

Ml 52
53 FC

ﬁfj: LY o RIS FNI TR I S BTN
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:57:16 Ppr 28, 2003 T

Mkrl 25.12 GHz
Ref 120 dBpY #Atten 30 dB 56.87 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
78.3
dBpY

LaAw

Ml 52 1

33 FC

| A Lh TR LU W PWALNTOR ) MWM’”‘*{NW
£ [l T
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11g / CH Mid

30MHz ~2.9GHz

3 Agilent 16:05:88 Ppr 28, 2008 T
Mkrl 2.436 GHz

Ref 126 dEpY #Atten 30 4B 99.78 dBpV
#Peak

Log
18
dB/ 1
Dffst
1.2
dB

D
79.8
dBpY

LgAw

Ml 52

U N R Ll

ﬁf): ol ol i TEVPUR MUV TSN FPIRI R o et
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:06:42 Ppr 28, 2003 T

Mkrl 25.81 GHz
Ref 120 dBpY #Atten 30 dB 53.27 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
79.8
dBpY

LaAw

Ml 52 1

33 FC
AI\ Al PR MMMWWE\ MWW

£ "JMW A S T T
FTun
SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11g / CH High

30MHz ~2.9GHz

% Agilent 16:07:48 Ppr 28, 2008 T
Mkrl 2.455 GHz

Ref 126 dEpY #Atten 30 4B 188,13 JdBpY
#Peak

Log
18
dB/ 1
Dffst
1.2
dB

D
30.1
dBpY

LgAw

Ml 52

o S R N o

ﬁf): w’“ RN o TR YRV [T TR A R
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:08:29 PApr 28, 2003 T

Mkrl 24.36 GHz
Ref 120 dBpY #Atten 30 dB 57.36 dBpY
#Peak
Log
14
dB/
Offst
1.2
dB
ol
8m.1
dBpY

LaAw

Ml 52 1

53 FC
| dala s b v ™ g S, ﬂhx»ﬁw“Wh“Nfﬂxjgwﬁyvhﬁ
O Ty W e *

FTun
SWp

Start 2.99 GHz © Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT20 MHz mode / CH Low

30MHz ~2.9GHz

- Agilent 16:84:29 Apr 28, 2008 T

Mkrl 2.417 GHz
Ref 126 dEpY #Atten 30 4B 181.37 dBpY
#Peak
Log
18
dB/ :
Dffst
1.2
dB
Dl
31.4
dBpY

LgAw

Ml 52
53 FC

f_'%f): Mﬁ"’w 4 o wﬁ\ﬁwwwwwwww i
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:04:57 Ppr 28, 2003 T

Mkrl 25.16 GHz
Ref 120 dBpY #Atten 30 dB 57.30 dBpY
#Peak
Log
14
dB/
Offst
1.2
dB
ol
81.4
dBpY

LaAw

Ml 52 1

53 FC
X A . L Ve MWW

G LI T AL T '
FTun

SWp

Start 2.98 GHz Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT20 MHz mode / CH Mid

30MHz ~2.9GHz

3 Agilent 16:05:88 Ppr 28, 2008 T
Mkrl 2.436 GHz

Ref 126 dEpY #Atten 30 4B 99.78 dBpV
#Peak

Log
18
dB/ 1
Dffst
1.2
dB

D
79.8
dBpY

LgAw

Ml 52

U N R Ll

ﬁf): ol ol i TEVPUR MUV TSN FPIRI R o et
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:06:42 Ppr 28, 2003 T

Mkrl 25.81 GHz
Ref 120 dBpY #Atten 30 dB 53.27 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
79.8
dBpY

LaAw

Ml 52 1

33 FC
AI\ Al PR MMMWWE\ MWW

£ "JMW A S T T
FTun
SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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FCC ID: Q72WLC133NA

IEEE 802.11n HT20 MHz mode / CH High

30MHz ~ 2.9GHz
% Agilent 16:07:48 Apr 28, 2008

Ref 126 dEpV #Atten 30 dB

Mkrl 2.455 GHz
188.13 dEpY

#Peak
Log

18
dB/

Offst
1.2
dB

D
5@.1

dBpY
LgAw

Ml 52

53 FC

£
FTun

wwby‘

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
# Agilent 16:88:29 Apr 28, 2008

#YBH 166 kHz

Ref 128 dEpV #Atten 30 dB

Stop 2.980 GHz
Sweep 346.1 ms (B0 pts)

Mkrl 24.38 GHz
57.36 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

D
80.1

dBpY
LaAw

Ml 52

53 FC
™ o e

£0F): R W T A y

FTun

SWp

Start 2.98 GHz ~

#hes BH 168 kHz #\VBH 106 kHz
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IEEE 802.11n HT40 MHz mode/ CH Low

30MHz ~2.9GHz

#- Agilent 16:09:48 Apr 28, 2008 T

Mkrl 2.426 GHz
Ref 126 dEpY #Atten 30 4B 96.68 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
76.7
dBpY

LgAw

e

Ml 52

N I AN L,

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:18:13 Ppr 28, 2003 T

Mkrl 24.38 GHz
Ref 120 dBpY #Atten 30 dB 57.18 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
76.7
dBpY

LaAw

Ml 52 1

53 FC
J‘ Al N IS N SN MWW

gch: [ A R T
FTun lw?“me

SWp

Start 2,99 GHz Stop 26.56 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH Mid

30MHz ~2.9GHz

% Agilent 16:11:83 Ppr 28, 2008 T
Mkrl 2.458 GHz

Ref 126 dEpY #Atten 30 4B 96.47 dBpV
#Peak

Log
18
dB/

Offst 1
1.2 4
dB

D
76.5
dBpl

LgAw

Ml 52

N N N

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:11:32 Apr 28, 2003 T

Mkrl 25.24 GHz
Ref 120 dBpY #Atten 30 dB 57.46 dBpY
#Peak
Log
14
dB/
Offst
1.2
dB
ol
76.5
dBpY

LaAw

Ml 52 1

3 FC

A A lh A ety e, e ] MW
G T PV A e
FTun
SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH High

30MHz ~2.9GHz
- Agilent 16:12:22 Apr 28, 2008

Ref 126 dEpV #Atten 30 dB

Mkrl 2.478 GHz
96.46 dEpY

#Peak
Log

18
dB/

Offst
1.2
dB

D
76.5

dBpl

LgAw

Ml 52

53 FC

I

£ |7 L

FTun

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
- Agilent 16:12:59 Apr 28, 2008

#YBH 166 kHz

Ref 128 dEpV #Atten 30 dB

Stop 2.980 GHz
Sweep 346.1 ms (B0 pts)

Mkrl 25.16 GHz
58.29 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

1]
76.5

dBpv

LaAw

Ml 52

$3 FC

| 5
SO LT T AT T

FTun

SWp

Start 2.98 GHz -

#hes BH 168 kHz #\VBH 106 kHz
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Antenna: DCA1
TIEEE 802.11b mode / CH Low

30MHz ~2.9GHz
- Agilent 16:15:45 Apr 28, 2008 T

Mkrl 2.417 GHz
Ref 126 dEpY #Atten 30 4B 185.11 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
35.1
dBpY

LgAw

et

Ml 52 /

53 FC ) \

£ D T“mewmwwww e T
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:16:88 Ppr 28, 2003 T

Mkrl 25.12 GHz
Ref 120 dBpY #Atten 30 dB 57.68 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
851
dBpY

LaAw

Ml 52 1

$3 FC
ol o PPN N LY, PO VW N #Mthnﬁwﬂ\“ﬁthJJkiﬁkvﬂw
(O TN MR (L S i

FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11b mode / CH Mid

30MHz ~2.9GHz

- Agilent 16:18:57 Apr 28, 2008 T

Mkrl 2.456 GHz
Ref 126 dEpY #Atten 30 4B 18500 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
35.8
dBpY

LgAw

=

Ml 52
53 FC

£CE: SR LS YOI AR AT U YRS Zz ey

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:17:34 Ppr 28, 2003 T

Mkrl 25.268 GHz
Ref 120 dBpY #Atten 30 dB 57.834 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
85.8
dBpY

LaAw

Ml 52 1

$3 FC
| ™ Pl dis P Mwww

G ST P A ST
FTun

SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Date of Issue: May 04, 2008

IEEE 802.11b mode / CH High

30MHz ~ 2.9GHz
% Agilent 16:18:33 Apr 28, 2008

Mkrl 2.476 GHz
Ref 126 dEpY 184,99 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB

]
80.8
dBpl

LgAw

#Atten 30 4B

e

Ml 52
53 FC

ﬁf): WNLW'JF‘I VWWWWMM Ba
Ln

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
- Agilent 16:19:00 Apr 28, 2008

Stop 2.980 GHz

«UBH 198 kHz Sweep 346.1 ms (B0 pts)

Mkrl 24.36 GHz
Ref 120 dBpY 57.17 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
85.8
dBpY

LaAw

#Atten 30 4B

Ml 52
$3 FC

JQ‘L‘_V“I\ L,

£Uf): R T
FTun

SWp

Start 2.90 GHz
#Res BH 188 kHz

#\VBH 106 kHz
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TIEEE 802.11¢ mode/ CH Low

30MHz ~2.9GHz

% Agilent 16:28:37 Ppr 28, 2008 T
Mkrl 2.412 GHz

Ref 126 dEpY #Atten 30 4B 98.38 dBpV
#Peak

Log
18
dB/ 1
Dffst
1.2
dB

D
78.9
dBpY

LgAw

Ml 52
53 FC

fho 1|
ﬁf): N (ST PSRN FUTYPNTN IUTSHY BT M
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:21:84 Ppr 28, 2003 T

Mkrl 25.12 GHz
Ref 120 dBpY #Atten 30 dB 57.15 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
78.9
dBpY

LaAw

Ml 52 1

53 FC
| o A IV PEL T WL L WWW

£t “hﬁ%uﬁﬁwm¢J%V; LV T e ’ '
FTun

SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11g / CH Mid

30MHz ~2.9GHz

- Agilent 16:22:09 Apr 28, 2008 T

Mkrl 2.441 GHz
Ref 126 dEpY #Atten 30 4B 99.54 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
79.5
dBpY

LgAw

—ta

Ml 52
53 FC

| |y M | ||
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:22:40 PApr 28, 2003 T

Mkrl 25.16 GHz
Ref 120 dBpY #Atten 30 dB 57.84 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
79.5
dBpY

LaAw

Ml 52

i |

53 FC
. N
Eifi: WW R A T
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP

IEEE 802.11g / CH High

30MHz ~2.9GHz
- Agilent 16:23:38 Apr 28, 2008

Ref 126 dEpV

#Atten 30 4B

Mkrl 2.478 GHz
99.33 dEpY

#Peak
Log

18
dB/

Offst
1.2
dB

S Y

1]
79.3

dBpY
LgAw

Ml 52

53 FC

£
FTun

NJJ ‘“‘""*MH’?J WWMWWMMW

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
W Agilent 16:23:58 Apr 28, 2008

Ref 128 dEpV

#YBH 166 kHz

#Atten 30 4B

Stop 2.980 GHz
Sweep 346.1 ms (B0 pts)

Mkrl 24.22 GHz
57.86 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

ol
73.3

dBpY
LaAw

Ml 52

$3 FC

el e,

MW

£f):
FTun

SWp

Start 2.90 GHz
#Res BH 188 kHz

#\VBH 106 kHz
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IEEE 802.11n HT20 MHz mode / CH Low

30MHz ~2.9GHz
- Agilent 16:38:50 Apr 28, 2008

Ref 126 dEpV #Atten 30 dB

Mkrl 2.417 GHz
183.63 dEpY

#Peak
Log

18
dB/
Offst

—r

1.2
dB

D

53.8

dBpY
LgAw

Ml 52

53 FC

e 11
O W L
FTun

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
W Agilent 16:31:28 Apr 28, 2008

#YBH 166 kHz

Ref 128 dEpV #Atten 30 dB

Stop 2.980 GHz
Sweep 346.1 ms (B0 pts)

Mkrl 25.88 GHz
57.24 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

0

83.8

dBpY
LaAw

Ml 52

$3 FC

BF: [t
FTun

SWp

Start 2.98 GHz "
sRes BH 186 kHz #JBH 168 kHz
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IEEE 802.11n HT20 MHz mode / CH Mid

30MHz ~2.9GHz

- Agilent 16:33:47 Apr 28, 2008 T

Mkrl 2.441 GHz
Ref 126 dEpY #Atten 30 4B 183.36 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
32.4
dBpY

LgAw

B

Ml 52 }

$3 FC LL J
A . i
£ WNJ' Aw“uw%mwwww ' T

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:34:25 Ppr 28, 2003 T

Mkrl 25.12 GHz
Ref 120 dBpY #Atten 30 dB 57.50 dBpY
#Peak
Log
14
dB/
Offst
1.2
dB
ol
824
dBpY

LaAw

Ml 52 1

53 FC

l Al o gl oy MM“M MWW
O Y A A
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT20 MHz mode / CH High

30MHz ~2.9GHz

- Agilent 16:35:18 Apr 28, 2008 T

Mkrl 2.465 GHz
Ref 126 dEpY #Atten 30 4B 182.75 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
32.7
dBpY

LgAw

=

Ml 52

53 FC
by | M| JLMJ.

£ [ AT LT LTSS AT SUPSI ATIO S—— R
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:36:84 Ppr 28, 2003 T

Mkrl 25.84 GHz
Ref 120 dBpY #Atten 30 dB 57.74 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
82,7
dBpY

LaAw

Ml 52 1
$3 FC

£(P: Pl e A
FTun
SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH Low

30MHz ~2.9GHz

- Agilent 16:39:01 Apr 28, 2008 T

Mkrl 2.431 GHz
Ref 126 dEpY #Atten 30 4B 97.57 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
716
dBpY

LgAw

e T

Ml 52

TN | L)

£C0 | 0 L PR AT TR s T
FTun

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:39:29 Ppr 28, 2003 T

Mkrl 25.88 GHz
Ref 120 dBpY #Atten 30 dB 53.17 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
716
dBpY

LaAw

Ml 52 1

53 FC
! NP L g MWW

E(F): Phudrtbarin 7w S N

FTun
SWp
Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH Mid

30MHz ~2.9GHz

- Agilent 16:48:52 Apr 28, 2008 T

Mkrl 2.456 GHz
Ref 126 dEpY #Atten 30 4B 97.79 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
718
dBpY

LgAw

==V

Ml 52
53 FC

bl LA AN

f—ll:'f): »rml""'J WWUI‘M MWWWWM T e
n

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:41:44 Ppr 28, 2003 T

Mkrl 24.36 GHz
Ref 120 dBpY #Atten 30 dB 53.32 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
7.8
dBpY

LaAw

Ml 52 1

53 FC
| N TR DY LT WL v ey WW

EiF): Prrmgfor |7 T W

FTun
SWp
Start 2.98 GHz " Stop 26.50 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH High

30MHz ~2.9GHz

- Agilent 16:43:23 Apr 28, 2008 T

Mkrl 2.455 GHz
Ref 126 dEpY #Atten 30 4B 97.22 dBpV
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
7.2
dBpY

LgAw

T

Ml 52

oy EN N I

£0f: ww,l" PR %W TTETION PR A L b
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:43:49 PApr 28, 2003 T

Mkrl 25.16 GHz
Ref 120 dBpY #Atten 30 dB 57.839 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
7.2
dBpY

LaAw

Ml 52 1

33 FC

| e L s W MWW
 A4pH DY W T
FTun
SWp

Start 2.99 GHz © Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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Antenna: DCA2
IEEE 802.11b mode / CH Low

30MHz ~ 2.9GHz
W Agilent 16:52:37 Apr 28, 2008 R T

Mkrl 2.422 GHz
Ref 126 dEpY #Atten 30 dB 188.51 JBpY
#Peak
Log 1
1@
dB/ W
Dffst
1.2
dB
D
385
dBpY
LAy

M1 52 (\
53 FC *

Il
£ v
FTun “”Nf #VwJuuﬁhﬁwq
Swip

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~ 26.5GHz

¥ Agilent 16:53:04 PApr 28, 2003 R T

Mkrl 25.28 GHz
Ref 120 dBpY #Atten 30 4B 57.17 dBpV
#Peak
Log
18
dB/
Offst
1.2
dB
ol
885
dBpl

LaAw

M1 52

b —
33 FC
. N AT LI .“m_ww” W

£ 4ﬁﬁwherwvfﬂmf'W RN R ’ ”
FTun

Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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IEEE 802.11b mode / CH Mid

30MHz ~2.9GHz

- Agilent 16:53:58 Apr 28, 2008 R T

Mkrl 2.456 GHz
Ref 126 dEpY #Atten 30 4B 189.38 dBpY
#Peak
Log 1
10 ?
dB/
Dffst
1.2
dB
Dl
39.4
dBpY

LgAw

Ml 52 /

) n Uy

£t Nﬂw\w\ o T TN VPRSI S RN PVRTULY. Sl o T

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:54:24 Ppr 28, 2003 R T

Mkrl 25.12 GHz
Ref 120 dBpY #Atten 30 dB 56.91 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
89.4
dBpY

LaAw

Ml 52 1

53 FC

i L .-”I"‘b\r s I}lﬂ "“"“MWN"'\LI.U LMM'NI.\M WW
£ W""NWV i AT W T !
FTun

SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11b mode / CH High

30MHz ~2.9GHz

- Agilent 16:55:14 Apr 28, 2008 R T

Mkrl 2.476 GHz
Ref 126 dEpY #Atten 30 4B 188.43 dBpY
#Peak
Log "
18 ¥
dB/
Dffst
1.2
dB
Dl
38.4
dBpY

LgAw

Ml 52
53 FC i

e [ MM%WWWWWMJ J“%J‘««Tm

FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:55:43 Ppr 28, 2003 R T

Mkrl 25.24 GHz
Ref 120 dBpY #Atten 30 dB 57.53 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
88.4
dBpY

LaAw

Ml 52 1

$3 FC

. . ittt b g W g | i v*“hwfhﬁwhﬂﬁafvd
SO H WA N STV T ' 7
FTun

SWp

Center 14.78 GHz - Span 23.6 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

TIEEE 802.11¢ mode/ CH Low

30MHz ~2.9GHz

- Agilent 16:57:24 Apr 28, 2008 R T

Mkrl 2.417 GHz
Ref 126 dEpY #Atten 30 4B 183.34 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
333
dBpY

LgAw

Ml 52 /

i N i
-y

f%”: ﬂmhf N T VSN PSR W A s
un

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 16:57:47 Ppr 28, 2003 R T

Mkrl 25.16 GHz
Ref 120 dBpY #Atten 30 dB 56.79 dBpY
#Peak
Log
14
dB/
Offst
1.2
dB
ol
83.3
dBpY

LaAw

Ml 52

b
53 FC
m:.."'""u i Ml'\ Ly u‘F‘N"L».M W

£if): WW“W?W Al i o
FTun

SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11g / CH Mid

30MHz ~2.9GHz

- Agilent 16:53:43 Apr 28, 2008 R T

Mkrl 2.446 GHz
Ref 126 dEpY #Atten 30 4B 181.34 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
31.3
dBpY

LgAw

O

Ml 52

53 FC

b, l M.«. |j L\«A_Al |
ﬁ?n ww'fﬁ %MM"‘J MWWWW - A
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:59:13 Ppr 28, 2003 R T

Mkrl 25.12 GHz
Ref 120 dBpY #Atten 30 dB 57.68 dBpY
#Peak
Log
14
dB/
Offst
1.2
dB
ol
81.3
dBpY

LaAw

Ml 52 1

53 FC
Al P o e

| M
SO TN WA Ve T T
FTun

SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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FCC ID: Q72WLC133NA

IEEE 802.11g / CH High

30MHz ~2.9GHz
- Agilent 16:59:58 Apr 28, 2008

Ref 126 dEpV

#Atten 30 4B

Mkrl 2.478 GHz
183.42 dEpY

#Peak
Log

18
dB/

Offst
1.2
dB

D

534

dBpY
LgAw

Ml 52

53 FC A

£(F: wﬁf“wlmw

FTun

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
# Agilent 17:00:23 Apr 28, 2008

Ref 128 dEpV

#Atten 30 4B

Stop 2.980 GHz

«UBH 198 kHz Sweep 346.1 ms (B0 pts)

Mkrl 24.14 GHz
56.56 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

0

83.4

dBpY
LaAw

Ml 52

$3 FC

By P M g P s, o) M, MW

0 Y AL W R T T

FTun

SWp

Start 2.98 GHz -
sRes BH 186 kHz

#\VBH 106 kHz

Stop 26.58 GHz
Sweep 2,846 5 (BO1 pts)
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Report No: SZ080402B10-RP

Compliance Certification Services (Shenzhen) Inc.
FCC ID: Q72WLC133NA

IEEE 802.11n HT20 MHz mode / CH Low

30MHz ~2.9GHz
- Agilent 17:01:50 Apr 28, 2008

Ref 126 dEpV #Atten 30 dB

Mkrl 2.417 GHz
186.11 dEpY

#Peak
Log

18
dB/
Offst

=

1.2
dB

D
a6.1

dBpY
LgAw

Ml 52

53 FC
L

£(f): T A

FTun

Swp

Start 30 MHz
#Res BW 108 kHz

2.9GHz ~ 26.5GHz
# Agilent 17:82:29 Apr 28, 2008

#YBH 166 kHz

Ref 128 dEpV #Atten 30 dB

Stop 2.980 GHz
Sweep 346.1 ms (B0 pts)

Mkrl 24.45 GHz
57.668 dEpY

#Peak
Log

19
dB/
Offst

1.2
dB

D
86.1

dBpY
LaAw

Ml 52

$3 FC
LN W N TN AWECW

£ T r

FTun

SWp

Start 2.90 GHz

#hes BH 168 kHz #\VBH 106 kHz
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Report No: SZ080402B10-RP FCC ID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT20 MHz mode / CH Mid

30MHz ~2.9GHz

- Agilent 17:03:26 Apr 28, 2008 R T

Mkrl 2.441 GHz
Ref 126 dEpY #Atten 30 4B 186.85 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
36.8
dBpY

LgAw

i

Ml 52 /

U T J

o Gl i e e e

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 17:03:54 PApr 28, 2003 R T

Mkrl 25.24 GHz
Ref 120 dBpY #Atten 30 dB 56.35 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
86.8
dBpY

LaAw

Ml 52 1

3 FC
! i, PV PO PR SN AN »’W‘"\/W
GO LTSI W S APV S '

FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT20 MHz mode / CH High

30MHz ~2.9GHz

% Agilent 17:04:53 Ppr 28, 2008 R T
Mkrl 2.465 GHz

Ref 126 dEpY #Atten 30 4B 186,99 dBpY
#Peak

Log
16 5
dB/ ?
Dffst

1.2
dB

D
86.9
dBpl

LgAw

Ml 52 H

N N [ P N

£t W‘N MA%W WWWWN Findlpan
FTun

Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 17:05:17 Ppr 28, 2003 R T

Mkrl 25.28 GHz
Ref 120 dBpY #Atten 30 dB 56.32 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
86.9
dBpY

LaAw

Ml 52

1

53 FC
o I . f'\h.“ ,‘_.‘J-.L“ ""'\:{M’"“. Ae .% ﬁww
B [ ford? TR T *
FTun

SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH Low

30MHz ~2.9GHz

- Agilent 17:068:51 Apr 28, 2008 R T

Mkrl 2.441 GHz
Ref 126 dEpY #Atten 30 4B 181.84 dBpY
#Peak
Log
18
dB/
Dffst
1.2
dB
Dl
31.3
dBpY

LgAw

“Lon

Ml 52
53 FC N

f_'%f): NLFIM\"‘ %M %WM wwwhww il
n
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 17:07:21 Ppr 28, 2003 R T

Mkrl 25.24 GHz
Ref 120 dBpY #Atten 30 dB 57.15 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
8l.8
dBpY

LaAw

Ml 52

i |
33 FC
I P M Jrelth, et M.r'l'ﬂ'j‘uﬁ.".fhl AELLETA} MVWMWM
SO LUYR G N BV X v

FTun
SWp
Start 2.99 GHz © Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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|

IEEE 802.11n HT40 MHz mode/ CH Mid

30MHz ~2.9GHz

- Agilent 17:03:13 Apr 28, 2008 R T

Mkrl 2.456 GHz
Ref 126 dEpY #Atten 30 4B 181.82 dBpY
#Peak
Log
18
dB/ :
Dffst ¥
1.2
dB
Dl
31.3
dBpY

LgAw

Ml 52

53 FC

T ) b
I A RV RV WS P
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 17:08:47 Ppr 28, 2003 R T

Mkrl 24.34 GHz
Ref 120 dBpY #Atten 30 dB 57.34 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
8l.8
dBpY

LaAw

Ml 52 1

$3 FC
| § . L MMMWW

£t W,,\WW R VAR A
FTun

SWp

Start 2.98 GHz " Stop 26.50 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT40 MHz mode/ CH High

30MHz ~2.9GHz

- Agilent 17:18:31 Apr 28, 2008 R T

Mkrl 2.465 GHz
Ref 126 dEpY #Atten 30 4B 181.37 dBpY
#Peak
Log
18
dB/ :
Dffst
1.2
dB
Dl
31.4
dBpY

LgAw

Ml 52 \

53 FC l )j \WKﬁAq
. . I
2l I SV LA LYW VYR O oo SV S K
un
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 17:11:80 PApr 28, 2003 R T

Mkrl 25.84 GHz
Ref 120 dBpY #Atten 30 dB 57.13 dBpV
#Peak
Log
14
dB/
Offst
1.2
dB
ol
81.4
dBpY

LaAw

Ml 52 1
$3 FC

QN PR VAL ARV S U -
FTun

SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
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IEEE 802.11b Combined mode / CH Low

30MHz ~2.9GHz

¥ Agilent 14:50:85 Apr 28, 2008 T

Mkrl 2.412 GHz
Ref 126 dEpY #Atten 30 dB 111.67 dBpY
#Peak
Log é
1@
dB/
Dffst
3
dB

D
1.7
dBpV

LAy

M1 52 .

53 FC

N@mwﬁmmMJ»WMN“Wuﬂ%ww*#hﬂ¢vWﬁﬂhwwvwwﬂMwWWWﬂmeww#wbﬂwmﬁﬁ%ﬂufu&ﬁ”*ﬁ“ﬁﬂj khiﬁiﬂﬁwj“w“ﬂ
£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 14:51:06 Apr 28, 2003 T
Mkrl 7.23 GHz

Ref 120 dBpY #Atten 30 4B 71.49 dBpY
#Peak

Log
18
dB/
Offst
a

dB

1]
91.7
dBpl
LaAw

ML s2 A . LN Vi
53 FC’MwmeM MMJ“%ﬂWJVMfMJ% AT U N TV P TIYT REATY e S

£
FTun
Svp

Le

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11b Combined mode / CH Mid

30MHz ~2.9GHz

% Agilent 14:52:39 Apr 28, 2008 T
Mkrl 2.436 GHz

Ref 126 dEpY #Atten 30 4B 114085 dBpY
#Peak 1

Log

18 ?
dB/
Dffst
3

dB

D
94.1
dBpY

LgAw

Ml 52

53 FC

£
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 14:53:11 Ppr 28, 2003 T

Mkrl 25.84 GHz
Ref 120 dBpY #Atten 30 dB 64.18 dBpY
#Peak
Log
14
dB/
Offst
8
dB
ol
94.1
dBpY

LaAw

M1 52 . h W PO LYYW
$3 FCWMWWMWMWHW o .

£f):
FTun
SWp
Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11b Combined mode / CH High

30MHz ~2.9GHz

¥ Agilent 14:55:30 Apr 28, 2008 T

Mkrl 2.466 GHz
Ref 126 dEpY #Atten 30 dB 114.27 dBpY
#Peak 1
Log
1@
dB/
Dffst
3
dB
Dl
94.3
dBpY

LAy

<

M1 52

L N PO RO NN N [ oveotd L]

£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 14:55:58 Apr 28, 2003 T
Mkrl 25.84 GHz

Ref 120 dBpY #Atten 30 4B 63.79 dBpY
#Peak

Log
18
dB/
Offst
a

dB

1]
94.3
dBpl
LaAw

Ml 52 . by y y oty f%”\\;.mf
83 FC%MWWMMW R

£
FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
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IEEE 802.11g Combined mode / CH Low

30MHz ~2.9GHz

- Agilent 15:08:54 Apr 28, 2008 T

Mkrl 2.412 GHz
Ref 126 dEpY #Atten 30 4B 186.47 dBpY
#Peak
Log
18
dB/
Dffst
3
dB
Dl
36.5
dBpY

LgAw

= B

Ml 52 Ll

£
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:01:25 Apr 28, 2008 T
Mkrl 25.16 GHz

Ref 120 dBpY #Atten 30 dB 64.17 dBpV
#Peak

Log
14
dB/
Offst
8

dB

D
86.5
dBpv

LaAw

ML 52 . . o " m*ﬂﬁu
> FCWMWWWMMWW AT

£f):
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11g Combined mode/ CH Mid

30MHz ~2.9GHz

¥ Agilent 15:02:41 Apr 28, 2008 T
Mkrl 2.436 GHz

Ref 126 dEpY #Atten 30 dB 187.41 dBpY
#Peak

Log
10 %
dB/

0ffst

o
dB

D
57.4
dBpV

LAy

M1 52

53 FC

vawWwwmﬁﬂthwWWNWN¢4MMﬁwhwww*wm¢MmAﬂmMmmwﬁwmmmamwwwﬁwaﬁﬂ “ﬁij”ﬂ
£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 15:83:09 Apr 28, 2003 T
Mkrl 25.81 GHz

Ref 120 dBpY #Atten 30 4B 64.67 dBpY
#Peak

Log
18
dB/
Offst
a

dB

1]
87.4
dBpl
LaAw

Ml 52 | L . a8
$3 FC

£
FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11g Combined mode / CH High

30MHz ~2.9GHz

- Agilent 15:04:50 Apr 28, 2008 T

Mkrl 2.465 GHz
Ref 126 dEpY #Atten 30 4B 187.20 dBpY
#Peak
Log
16 o
dB/
Dffst
3
dB
Dl
37.2
dBpY

LgAw

Ml 52

53 FC !

£
FTun
Swp

Center 1.465 GHz Span 2.87 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:85:17 Apr 28, 2008 T
Mkrl 25.12 GHz

Ref 120 dBpY #Atten 30 dB 64.14 dBpY
#Peak

Log
14
dB/
Offst
8

dB

1]
87.2
dBpv

LaAw

ML S2 . o ”*w&\
53 FCl ot AN A T AT

£f):
FTun
SWp
Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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IEEE 802.11n HT20 Combined mode / CH Low

30MHz ~2.9GHz

¥ Agilent 15:07:22 Apr 28, 2008 T

Mkrl 2.412 GHz
Ref 126 dEpY #Atten 30 dB 189.21 JBpY
#Peak
Log
1@
dB/
Dffst
3
dB
Dl
39.2
dBpY

LAy

e

M1 52 | |

> FCMWWMWWWW MM@‘

£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 15:83:13 Apr 28, 2003 T
Mkrl 25.24 GHz

Ref 120 dBpY #Atten 30 4B 64.99 dBpY
#Peak

Log
18
dB/
Offst
a

dB

ol

89.2
dBpl
LaAw _

ML 52| y " e, /%t.»w
53 FCMMWMWMMW (wrervey i

£
FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT20 Combined mode/ CH Mid

30MHz ~2.9GHz

- Agilent 15:09:23 Apr 28, 2008 T

Mkrl 2.436 GHz
Ref 126 dEpY #Atten 30 4B 189.37 dBpY
#Peak
Log
18
dB/
Dffst
3
dB
Dl
39.4
dBpY

LgAw

i b

Ml 52 |

$3 FC !

[T RTINS IR ol PUNGLYEVOR KNP P SRR PYOPT s P eetticy mﬁJAﬂJ“J“N*
£
FTun
Swp

Start 38 MHz Stop 2.999 GHz
#Res BHW 108 kHz #WBH 166 kHz Swesp 346.1 ms (681 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:09:56 PApr 28, 2003 T

Mkrl 24.22 GHz
Ref 120 dBpY #Atten 30 dB 64.24 dBpY
#Peak
Log
14
dB/
Offst
8
dB
ol
89.4
dBpY

LaAw

Ml 52
$3 FC

{
L
:
3
)
5
§
s

£f):
FTun
SWp

Start 2.98 GHz " Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT20 Combined mode / CH High

30MHz ~2.9GHz

¥ Agilent 15:16:50 Apr 28, 2008 T

Mkrl 2.465 GHz
Ref 126 dEpY #Atten 30 dB 189.89 JBpY
#Peak
Log 1
1@
dB/
Dffst
3
dB
Dl
39.4
dBpY

LAy

M1 52

53 FC

£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 15:11:24 Rpr 28, 2003 T
Mkrl 25.28 GHz

Ref 120 dBpY #Atten 30 4B 65.21 dBpY
#Peak

Log
18
dB/
Offst
a

dB

1]
89.4
dBpl
LaAw

ML S2 L ol . mm,/?\

83 FCMWWWJ/UW Foiongd o g R

£
FTun
Svp
Start 2,90 GHz ” Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT40 Combined mode / CH Low

30MHz ~2.9GHz

¥ Agilent 15:13:13 Apr 28, 2008 T

Mkrl 2.467 GHz
Ref 126 dEpY #Atten 30 dB 183.34 JBpY
#Peak
Log
1@
dB/
Dffst
3
dB
Dl
333
dBpY

LAy

et

ML S2 \. .
v FCMWWWWWMWJ M‘MM

£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~26.5GHz

¥ Agilent 15:13:42 Apr 28, 2003 T
Mkrl 24.45 GHz

Ref 120 dBpY #Atten 30 4B 64.24 dBpY
#Peak

Log
18
dB/
Offst
a

dB

1]
83.3
dBpl
LaAw

M1 52 . .
53 FCMWWWWWWWW N T -

£
FTun
Svp

Start 2,90 GHz - Stop 26.50 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT40 Combined mode/ CH Mid

30MHz ~2.9GHz

- Agilent 15:14:50 Apr 28, 2008 T

Mkrl 2.441 GHz
Ref 126 dEpY #Atten 30 4B 185.30 dBpY
#Peak
Log
18
dB/
Dffst
3
dB
Dl
35.3
dBpY

LgAw

e e

Ml 52 k

53 FC

PR L o T Nl S T RTOP SRSPURY appaRroge amerer by AAWJ“““
£
FTun
Swp

Start 30 MHz Stop 2.980 GHz
#Res BH 108 kHz «UBH 198 kHz Sweep 346.1 ms (B0 pts)

2.9GHz ~ 26.5GHz

- Agilent 15:17:49 Apr 28, 2008 T
Mkrl 25.84 GHz

Ref 120 dBpY #Atten 30 dB £5.45 dBpY
#Peak

Log
14
dB/
Offst
8

dB

1]
85.3
dBpv

LaAw

Ml 52
$3 FC

P A T R S

5_

£f):
FTun
SWp

Start 2.98 GHz - Stop 26.58 GHz
#Res BH 100 kHz #VBH 186 kHz Sweep 2,846 5 (BO1 pts)
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ccs Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

IEEE 802.11n HT40 Combined mode/ CH High

30MHz ~2.9GHz

¥ Agilent 15:19:88 Apr 28, 2008 T

Mkrl 2.466 GHz
Ref 126 dEpY #Atten 30 dB 184,11 dBpY
#Peak
Log
1@ 1
dB/
Dffst
3
dB
Dl
341
dBpY

LAy

M1 52 |

$3 FC '
4MMMNhWMMM*uMWWMFJH%¢¢“AmMMU%HKWAﬁMMﬂA“MANW@NMﬁ$&WMMM@MﬂmM#wJHﬂ Hﬁjﬂmﬁjmﬁw
£
FTun
Swp

Start 30 MHz Stop 2,980 GHz
#Res BH 100 kHz #UBH 180 kHz Sweep 346.1 ms (BAL pts)

2.9GHz ~ 26.5GHz

- Agilent 15:19:38 Apr 28, 2003 T
Mrl 24.22 GHz

Ref 120 dBpY #Atten 30 4B 64.27 dBpV
#Peak

Log
18
dB/
Offst
a

dB

1]
84.1
dBpl
LaAw

ML 2 . M .
BEC b P Y AT T e v A
£F:

FTun
Svp

Center 14.780 GHz ” Span 23.6 GHz
#Res BH 168 kHz #\JBH 186 kHz Sweep 2,846 5 (6L pts)
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7.6.2 Radiated Emissions

LIMIT

1. Except as provided elsewhere in this Subpart, the emissions from an intentional radiator shall
not exceed the field strength levels specified in the following table:

Frequency (MHz) Field Strength (mV/m) Measurement Distance (m)
30-88 100* 3
88-216 150%* 3
216-960 200* 3
Above 960 500 3

Note: Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this Section shall not be located in the frequency bands 54-72 MHz, 76-88
MHz, 174-216 MHz or 470-806 MHz. However, operation within these frequency bands is
permitted under other sections of this Part, e.g., Sections 15.231 and 15.241.

2. Inthe above emission table, the tighter limit applies at the band edges.

Frequency (Hz) Field Strength Field Strength
ey (uV/m at 3-meter) (dBpV/m at 3-meter)
30-88 100 40
88-216 150 435
216-960 200 46
Above 960 500 54

Page 148



A

Report No: SZ080402B10-RP

Compliance Certification Services (Shenzhen) Inc.

FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

MEASUREMENT EQUIPMENT USED

966 RF CHAMBER 2
Name of Equipment | Manufacturer Model Serial Number Calibration Due

Spectrum Analyzer Agilent E4446A US44300399 02/24/2009
EMI Test Receiver R&S ESCI 1166.5950 03 01/13/2009
Pre-Amplifier MITEQ N/A AFS42-00102650-42-10P-42 02/14/2009
Bilog Antenna SCHWAZBECK CBL6143 5082 06/09/2009

Turn Table EMCO 2081-1.21 N/A N.C.R

Antenna Tower CT N/A N/A N.CR

Controller CT N/A N/A N.C.R

RF Comm. Test set HP 8920B US36142090 N.CR
Site NSA C&C N/A N/A 06/09/2008
Horn Antenna TRC N/A N/A 03/04/2009
Signal Generator Anritsu MG3694A #050125 02/24/2009

Remark: Each piece of equipment is scheduled for calibration once a year.

Test Configuration

Below 1 GHz
3m
EUT v
X 4m
A
( \
v
Turntable 1.5m Im

e tower

Bi-log

—

analyzer

Antenna

antenna

Spectrum

Reference ground plane

Page 149



Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP FCCID: Q72WLC133NA Date of Issue: May 04, 2008

/—

Above 1 GHz
Antenna
e tower
3m ‘ Horn
v

antenna

EUT
_\ 4m

/ Spectrum
A —— analyzer
[ J
\ \ |
Turntable 1;’m Im \ —
A - Pre-amp —\_g % =
: [ ] [ ]
TEST PROCEDURE

1. The EUT is placed on a turntable, which is 0.8m above ground plane.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.
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Date of Issue: May 04, 2008

TEST RESULTS
Below 1 GHz
Operation Mode: Normal link Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver. / Hor.
Freq. Ant.Pol. Detector Reading Factor Actual FS | Limit 3m Safe
(MHz) H/V Mode (dBuV) (dB) (dBuV/m) | (dBuV/m) | Margin
(PK/QP) (dB)
66.450 \% Peak 50.81 -24.95 25.86 40.00 -14.14
107.625 \Y Peak 57.48 -22.56 34.92 43.50 -8.58
183.900 \Y Peak 54.20 -21.96 32.24 43.50 -11.26
250.050 \% Peak 55.48 -20.09 35.39 46.00 -10.61
424.250 \% Peak 46.03 -14.53 31.50 46.00 -14.50
720.000 \% Peak 42.78 -8.73 34.05 46.00 -11.95
66.450 H Peak 53.47 -25.48 27.99 40.00 -12.01
111.000 H Peak 56.78 -22.47 34.31 43.50 -9.19
206.175 H Peak 54.88 -21.48 33.40 43.50 -10.10
352.500 H Peak 50.62 -16.61 34.01 46.00 -11.99
499.500 H Peak 46.28 -11.83 34.45 46.00 -11.55
704.250 H Peak 42.15 -8.29 33.86 46.00 -12.14

**Remark: No emission found between lowest internal used/generated frequency to 30 MHz.

Notes:

1. Measuring frequencies from 30 MHz to the 1GHz.

2. Radiated emissions measured in frequency range from 30 MHz to 1000MHz were made
with an instrument using Peak/Quasi-peak detector mode.

3. Data of measurement within this frequency range shown ““ --- > in the table above
means the reading of emissions are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured.

4. The IF bandwidth of SPA between 30MHz to 1GHz was 100kHz.
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Above 1 GHz
Operation Mode: TX /IEEE 802.11b/ CH Low Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 56 % RH Polarity:  Ver. / Hor.
Freq. | Ant. Pol| Peak AV | Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | (@BuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1123.33 \% 62.60 -—- -11.49 5111 - 74.00 54.00 -2.89 Peak
1260.00 v 60.68 - -10.74 49.94 - 74.00 54.00 4.06 Peak
1580.00 v 5843 - -9.11 49.32 - 74.00 54.00 -4.68 Peak
3933.33 A% 4739 - -1.83 45.56 - 74.00 54.00 -8.44 Peak
NA
1060.00 H 5841 - -11.84 46.57 - 74.00 54.00 -7.43 Peak
1116.67 H 57.59 - -11.53 46.06 - 74.00 54.00 -1.94 Peak
1266.67 H 55.38 -—- -10.70 44.68 - 74.00 54.00 -9.32 Peak
4241.67 H 47.39 - -0.80 46.59 - 74.00 54.00 -7.41 Peak
NA
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX /IEEE 802.11b/ CH Mid

Temperature: 25°C

Test Date:  April 26, 2008
Tested by: Tom Gan

Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1113.33 v 62.37 - -11.55 50.82 - 74.00 54.00 -3.18 Peak
1260.00 v 5991 - -10.74 49.17 - 74.00 54.00 -4.83 Peak
1596.67 \% 59.72 -—- -9.04 50.68 -—- 74.00 54.00 -3.32 Peak
3883.33 v 47.35 - -1.97 45.38 - 74.00 54.00 -8.62 Peak
NA
1056.67 H 5543 - -11.86 43.57 - 74.00 54.00 -10.43 | Peak
1093.33 H 59.50 - -11.66 47.84 - 74.00 54.00 -6.16 Peak
1626.67 H 5547 - -8.92 46.55 - 74.00 54.00 -7.45 Peak
4275.00 H 46.85 - -0.68 46.17 - 74.00 54.00 -7.83 Peak
NA
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown

in Actual FS column.
4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX /IEEE 802.11b/ CH High

Temperature: 25°C

Test Date:  April 26, 2008
Tested by: Tom Gan

Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1086.66 v 59.93 - -11.69 48.24 - 74.00 54.00 -5.76 Peak
1250.00 v 60.76 - -10.79 49.97 - 74.00 54.00 -4.03 Peak
1603.33 \% 58.35 -—- -9.01 49.34 -—- 74.00 54.00 -4.66 Peak
4383.33 v 46.46 - -0.30 46.16 - 74.00 54.00 -1.84 Peak
NA
1093.33 H 57.87 - -11.66 46.21 - 74.00 54.00 -1.79 Peak
1146.66 H 57.27 - -11.36 4591 - 74.00 54.00 -8.09 Peak
1603.33 H 56.33 - -9.01 47.32 - 74.00 54.00 -6.68 Peak
473333 H 47.34 - 0.52 47.86 - 74.00 54.00 -6.14 Peak
NA
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown

in Actual FS column.
4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX/IEEE 802.11g/ CH Low Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant.Pol| Peak AV | Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | @BuV) | (@B) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1086.66 A% 63.32 - -11.69 51.63 - 74.00 54.00 -2.37 Peak
1136.66 v 62.78 - -11.42 51.36 - 74.00 54.00 -2.64 Peak
1280.00 A" 60.30 - -10.69 49.61 - 74.00 54.00 -4.39 Peak
3216.67 \Y 49.44 - -3.60 45.84 - 74.00 54.00 -8.16 Peak
NA
1093.33 H 60.38 - -11.66 48.72 - 74.00 54.00 -5.28 Peak
1120.00 H 57.09 - -11.51 45.58 - 74.00 54.00 -8.42 Peak
1613.33 H 55.60 -— -8.98 46.62 - 74.00 54.00 -7.38 Peak
4183.33 H 46.84 - -1.01 45.83 - 74.00 54.00 -8.17 Peak
NA
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if

3. Radiated emissions measured in frequency above 1000MHz were made with an

no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.

b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX /IEEE 802.11g/ CH Mid Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV | Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark]|
(dBuV) | @BuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1086.66 v 63.78 - -11.69 52.09 - 74.00 54.00 -1.91 Peak
1143.33 v 63.85 - -11.38 5247 - 74.00 54.00 -1.53 Peak
1590.00 \% 59.70 -—- -9.07 50.63 -—- 74.00 54.00 -3.37 Peak
4208.33 v 4727 - -0.92 46.35 - 74.00 54.00 -7.65 Peak
NA
1090.00 H 59.16 - -11.68 47.48 - 74.00 54.00 -6.52 Peak
1246.66 H 55.72 - -10.81 4491 - 74.00 54.00 -9.09 Peak
1616.66 H 56.19 - -8.96 47.23 - 74.00 54.00 -6.77 Peak
4025.00 H 4738 - -1.57 45.81 - 74.00 54.00 -8.19 Peak
NA
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX/IEEE 802.11g/CH High

Temperature: 25°C

Test Date:  April 26, 2008
Tested by: Tom Gan

Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1073.33 v 63.54 - -11.77 5177 - 74.00 54.00 -2.23 Peak
1130.00 v 62.10 - -11.46 50.64 - 74.00 54.00 -3.36 Peak
1253.33 A% 60.99 -—- -10.78 50.21 - 74.00 54.00 -3.79 Peak
4291.67 v 47.75 - -0.62 47.13 - 74.00 54.00 -6.87 Peak
NA
1086.66 H 5893 - -11.69 47.24 - 74.00 54.00 -6.76 Peak
1626.66 H 5545 - -8.92 46.53 - 74.00 54.00 =147 Peak
1870.00 H 55.69 - -1.97 47.72 - 74.00 54.00 -6.28 Peak
4183.33 H 46.66 - -1.01 45.65 - 74.00 54.00 -8.35 Peak
NA -
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown

in Actual FS column.
4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX/IEEE 802.11n HT20 MHz / CH Low Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 56 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV | Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark]|
(@BuV) | @BuV) | (d@B) [(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1136.66 A% 62.92 - -11.42 51.50 - 74.00 54.00 -2.50 Peak
1256.66 v 59.81 - -10.76 49.05 - 74.00 54.00 -4.95 Peak
1590.00 A% 59.32 - -9.07 50.25 - 74.00 54.00 -3.75 Peak
3216.67 \% 53.31 - -3.60 49.71 - 74.00 54.00 -4.29 Peak
NA
1070.00 H 60.39 - -11.79 48.60 - 74.00 54.00 -5.40 Peak
1143.33 H 56.92 - -11.38 45.54 - 74.00 54.00 -8.46 Peak
1620.00 H 56.23 - -8.95 47.28 - 74.00 54.00 -6.72 Peak
4300.00 H 47.05 - -0.59 46.46 - 74.00 54.00 -1.54 Peak
NA
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if

3. Radiated emissions measured in frequency above 1000MHz were made with an
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no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX/IEEE 802.11n HT20 MHz / CH Mid Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark]|
(@BuV) | @BuV) | (d@B) [(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1090.00 A% 63.25 - -11.68 51.57 - 74.00 54.00 243 Peak
1133.33 A% 62.55 - -11.44 51.11 - 74.00 54.00 -2.89 Peak
1870.00 A% 57.21 - -7.97 49.24 - 74.00 54.00 -4.76 Peak
3250.00 \% 50.11 - -3.53 46.58 - 74.00 54.00 -7.42 Peak
NA
1070.00 H 59.45 - -11.79 47.66 - 74.00 54.00 -6.34 Peak
1110.00 H 57.35 - -11.56 45.79 - 74.00 54.00 -8.21 Peak
1633.33 H 55.77 - -8.90 46.87 - 74.00 54.00 -7.13 Peak
3375.00 H 48.71 - -3.25 45.46 - 74.00 54.00 -8.54 Peak
NA
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if

3. Radiated emissions measured in frequency above 1000MHz were made with an
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limit) and considered that's already beyond the background noise floor.

instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX/IEEE 802.11n HT20 MHz / CH High Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | @BuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
108333 | V 63.68 1171 | 5197 74.00 5400 | -2.03 | Peak
1276.66 v 60.35 - -10.65 49.70 - 74.00 54.00 -4.30 Peak
1596.66 \% 58.23 -—- -9.04 49.19 -—- 74.00 54.00 -4.81 Peak
3283.33 v 50.80 - -3.46 47.34 - 74.00 54.00 -6.66 Peak
NA
1060.00 H 59.29 - -11.84 47.45 - 74.00 54.00 -6.55 Peak
1110.00 H 58.31 - -11.56 46.75 - 74.00 54.00 =125 Peak
1616.66 H 56.49 - -8.96 47.53 - 74.00 54.00 -6.47 Peak
4200.00 H 47.20 - -0.95 46.25 - 74.00 54.00 -1.75 Peak
NA
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX /IEEE 802.11n HT40 MHz / CH Low Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV | Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark]|
(dBuV) | (dBuV) (dB) | (dBuV/m)|(dBuV/m)| (dBuV/m) | (dBuV/m)
1083.33 v 63.81 61.90 -11.71 52.10 50.19 74.00 54.00 -3.81 | AVG.
1106.66 v 63.25 - -11.58 51.67 - 74.00 54.00 -2.33 Peak
1270.00 A% 60.96 -—- -10.69 50.27 - 74.00 54.00 -3.73 Peak
3233.33 v 51.78 - -3.57 48.21 - 74.00 54.00 -5.79 Peak
NA
1083.33 H 59.78 - -11.71 48.07 - 74.00 54.00 -5.93 Peak
1113.33 H 58.83 - -11.55 47.28 - 74.00 54.00 -6.72 Peak
1623.33 H 55.79 - -8.94 46.85 - 74.00 54.00 -7.15 Peak
3741.67 H 47.81 - -2.34 4547 - 74.00 54.00 -8.53 Peak
NA
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Operation Mode: TX/IEEE 802.11n HT40 MHz / CH Mid Test Date:  April 26, 2008
Temperature: 25°C Tested by: Tom Gan
Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | @BuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1093.33 v 64.54 61.92 -11.66 52.88 50.26 74.00 54.00 -3.74 | AVG.
1130.00 v 63.10 - -11.46 51.64 - 74.00 54.00 -2.36 Peak
1250.00 A% 60.29 -—- -10.79 49.50 - 74.00 54.00 -4.50 Peak
3250.00 v 51.84 - -3.53 48.31 - 74.00 54.00 -5.69 Peak
NA
1086.66 H 59.57 - -11.69 47.88 - 74.00 54.00 -6.12 Peak
1606.66 H 55.82 - -9.00 46.82 - 74.00 54.00 -7.18 Peak
1903.33 H 55.93 - -7.84 48.09 - 74.00 54.00 -591 Peak
3750.00 H 47.11 - -2.31 44.80 - 74.00 54.00 -9.20 Peak
NA
Notes:
1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental
frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown
in Actual FS column.

4. Spectrum setting:
a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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Report No: SZ080402B10-RP

FCC ID: Q72WLC133NA

Date of Issue: May 04, 2008

Operation Mode: TX/IEEE 802.11n HT40 MHz / CH High

Temperature: 25°C

Test Date:  April 26, 2008
Tested by: Tom Gan

Humidity: 70 % RH Polarity:  Ver./ Hor.
Freq. | Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Peak AV Limit Limit (dB) |Remark
(dBuV) | (dBuV) | (dB) |(dBuV/m)|(dBuV/m)| (dBuV/m)| (dBuV/m)
1083.33 A% 64.40 63.06 -11.71 52.69 51.35 74.00 54.00 -2.65 | AVG.
1103.33 v 63.41 - -11.60 51.81 - 74.00 54.00 -2.19 Peak
1616.66 \% 58.55 -—- -8.96 49.59 -—- 74.00 54.00 441 Peak
3266.67 v 51.76 - -3.49 48.27 - 74.00 54.00 -5.73 Peak
NA
1063.33 H 58.68 - -11.82 46.86 - 74.00 54.00 -7.14 Peak
1113.33 H 58.53 - -11.55 46.98 - 74.00 54.00 -7.02 Peak
1906.66 H 54.67 - -1.83 46.84 - 74.00 54.00 -1.16 Peak
3883.33 H 48.18 - -1.97 46.21 - 74.00 54.00 -1.79 Peak
NA
Notes:

1. Measuring frequencies from 1 GHz to the 10th harmonic of highest fundamental

frequency.

2. Measurements above show only up to 6 maximum emissions noted, or would be lesser if
no specific emissions from the EUT are recorded (ie: margin>20dB from the applicable
limit) and considered that's already beyond the background noise floor.

3. Radiated emissions measured in frequency above 1000MHz were made with an
instrument using Peak detector mode and average detector mode of the emission shown

in Actual FS column.
4. Spectrum setting:

a. Peak Setting 1GHz - 26GHz, RBW = 1MHz, VBW = 1MHz, Sweep time = 200 ms.
b. AV Setting 1GH z- 26GHz, RBW = 1MHz, VBW = 10Hz, Sweep time = 200 ms.
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7.6 POWERLINE CONDUCTED EMISSIONS

LIMIT

According to §15.207(a), except as shown in paragraphs (b) and (c) of this section, for an
intentional radiator that is designed to be connected to the public utility (AC) power line, the
radio frequency voltage that is conducted back onto the AC power line on any frequency or
frequencies within the band 150 kHz to 30 MHz shall not exceed the limits in the following table,
as measured using a 50 uH/50 ohms line impedance stabilization network (LISN). Compliance
with the provisions of this paragraph shall be based on the measurement of the radio frequency
voltage between each power line and ground at the power terminal. The lower limit applies at the
boundary between the frequency ranges.

Limits (dBpV)
Frequency Range (MHz)
Quasi-peak Average
0.15 to 0.50 66 to 56 56 to 46
0.50to 5 56 46
50 30 60 50

Compliance with this provision shall be based on the measurement of the radio frequency
voltage between each power Line (LINE and NEUTRAL) and ground at the power terminals.

MEASUREMENT EQUIPMENT USED

Conducted Emission Test Site G
Name of Equipment Manufacturer Model Serial Calibration
Number Due
EMI TEST RECEIVR ROHDE&SCHWARZ ESCI 100088 02/24/2009
LISN EMCO 3825/2 1371 02/24/2009
LISN EMCO 3825/2 8901-1459 02/24/2009

Remark: Each piece of equipment is scheduled for calibration once a year.
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Test Configuration

Vert. reference
plane

/ EMI receiver
o

25
LISN ¥

Reference ground plane

See test photographs attached in Appendix 1 for the actual connections between EUT and
support equipment.

TEST PROCEDURE
1. The EUT was placed on a table, which is 0.8m above ground plane.

2. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

3. Repeat above procedures until all frequency measured were complete.

TEST RESULTS

The initial step in collecting conducted data is a spectrum analyzer peak scan of the measurement
range. Significant peaks are then marked as shown on the following data page, and these signals
are then quasi-peaked.
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Test Data

§(CS

FCC ID: Q72WLC133NA

Compliance Certification Services (Shenzhen) Inc.
Report No: SZ080402B10-RP

Date of Issue: May 04, 2008

Test Mode: Normal Link

Location: Site G

Model Name: WLC-133NA

Test Date: April 26, 2008

Tested by: Tom Gan

Test Results: Passed

FREQ PEAK Q.P. AVG Q.P. AVG Q.P. AVG NOTE
MHz RAW RAW RAW Limit Limit Margin Margin
dBuV dBuV dBuV dBuV dBuV dB dB

0.172 41.86 - 65.36 55.36 -13.50 L1
0.365 38.38 - 59.86 49.86 -11.48 L1
0.802 37.72 - 56.00 46.00 - -8.28 L1
2.208 31.21 - 56.00 46.00 -14.79 L1
6.769 37.79 - 60.00 50.00 -12.21 L1
12.621 38.10 -- 60.00 50.00 - -11.90 L1
0.153 48.39 - 65.89 55.89 -7.50 L2
0.353 38.61 - 60.17 50.17 -11.56 L2
0.817 38.64 - 56.00 46.00 -7.36 L2
4.925 38.75 -- 56.00 46.00 -7.25 L2
8.789 41.02 - 60.00 50.00 -8.98 L2
11.210 41.11 -- 60.00 50.00 -8.89 L2

Note: The chart above shows the highest readings taken from the final data.

Remark:

1. The measuring frequencies range between 0.15 MHz and 30 MHz.
2. The emissions measured in the frequency range between 0.15 MHz and 30MHz were made
with an instrument using Quasi-peak detector and Average detector.
3. **---" denotes the emission level was or more than 2dB below the Average limit, and no
re-check was made.
4. The IF bandwidth of SPA between 0.15MHz and 30MHz was 10KHz. The IF bandwidth of
Test Receiver between 0.15MHz and 30MHz was 9kHz.

5. L1 =Line One (Live Line) /L2 = Line Two (Neutral Line)

Note:
Freq.

= Emission frequency in KHz

Factor (dB) = cable loss + Insertion loss of LISN+ Insertion loss of TRANSIENT LIMITER (The

ifit>05dB
Limit dBuV

TRANSIENT LIMITER included 10 dB ATTENUATION)
Amptd dBuV = Uncorrected Analyzer/Receiver reading + cable loss + Insertion loss of LISN+

Insertion loss of TRANSIENT LIMITER,

= Limit stated in standard ; Margin dB= Reading in reference to limit
Calculation Formula

Margin (dB) = Amptd (dBuV) — Limit (dBuV)
Common Mode Conducted Emission

Not applicable
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